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K f l PRESCRIBING SUMMARY 

PATIENT SELECTION CRITERIA 

THERAPEUTIC CLASSIFICATION 
Analgesic Agent 

INDICATIONS AND CLINICAL USE 
LYRICA (pregabalin) is indicated for the management 
of neuropathic pain associated with diabetic peripheral 
neuropathy, postherpetic neuralgia and spinal cord 
injury. LYRICA is indicated for the management of pain 
associated with fibromyalgia. The efficacy of LYRICA in 
the management of pain associated with fibromyalgia 
for up to 6 months was demonstrated in a placebo-
controlled trial in patients who had initially responded to 
LYRICA during a 6-week open-label phase. 

Use in Special Populations 
Geriatrics (>65 years of age): Pregabalin oral 
clearance tended to decrease with increasing age. This 
decrease in pregabalin oral clearance is consistent with 
age-related decreases in creatinine clearance. Reduction 
of pregabalin dose may be required in patients who have 
age-related compromised renal function (see WARNINGS 
AND PRECAUTIONS, Geriatrics [>65 years of age]). 
Pediatrics (<18 years of age): The safety and efficacy 
of pregabalin in pediatric patients (<18 years of age) 
have not been established. 

Renal: There have been reports of patients, with 
or without previous history, experiencing renal failure 
while receiving pregabalin alone or in combination 
with other medications. Discontinuation of pregab 
alin showed reversibility of this event in some cases (see 
Product Monograph, WARNINGS AND PRECAUTIONS; 
ADVERSE REACTIONS, Post-Marketing Adverse Drug 
Reactions; and DOSAGE AND ADMINISTRATION}. 
Because pregabalin is eliminated primarily by renal 
excretion, the dose of pregabalin should be adjusted as 
noted for elderly patients or those with renal impairment 
(see Product Monograph, ACTION AND CUNICAL 
PHARMACOLOGY and DOSAGE AND ADMINISTRATION). 
Pregnant Women: There are no adequate and well-
controlled studies in pregnant women, Pregabalin should 
be used during pregnancy only if the potential benefit 
justifies the potential risk to the fetus. 
Labour and Delivery: The effects of pregabalin on 
labour and delivery in pregnant women are unknown. 
Nursing Women: It is not known if pregabalin is excreted 
in human breast milk; however, it is present in the milk 
of rats. Because of the potential for adverse reactions 
in nursing infants from pregabalin, a decision should be 
made whether to discontinue nursing or to discontinue 
the drug, taking into account the importance of the drug 
to the mother. 

CONTRAINDICATIONS 
Patients who are hypersensitive to pregabalin or to 
any ingredient in the formulation or component of the 
container. 

SAFETY INFORMATION 

WARNINGS AND PRECAUTIONS 
Angioedema: There have been post-marketing reports 
of angioedema in patients, some without reported 
previous history/episode(s), during initial/acute and 
chronic treatment with LYRICA. Specific symptoms 
included swelling of the face, mouth (tongue, lips, and 
gums), neck, throat, and larynx/upper airway. There 
have been reports of life-threatening angioedema with 
respiratory compromise requiring emergency treatment. 
Some of these patients did not have reported previous 
history/episode(s) of angioedema. LYRICA should 
be immediately discontinued in patients with these 
symptoms. During the pre-marketing assessment of 
pregabalin in clinical trials, angioedema was reported 
as a rare reaction (see Product Monograph, ADVERSE 
REACTIONS, Less Common Clinical Trial Adverse 
Reactions and Post-Marketing Adverse Drug Reactions). 

Caution should be exercised when prescribing LYRICA to 
patients with previous history/episodefs) of angioedema 
and related events. In addition, patients who are taking other 
drugs associated with angioedema (eg, ACE-inhibitors) may 
be at increased risk of developing this condition. 
Hypersensitivity: There have been post-marketing reports 
of hypersensitivity reactions (e.g. skin redness, blisters, 
hives, rash, dyspnea, and wheezing). Pregabalin should 
be discontinued immediately if such symptoms occur 
(see Product Monograph, Post-Marketing Adverse Drug 
Reactions). 
Renal Failure: In both clinical trials of various indications 
and post-marketing database, there are reports of patients, 
with or without previous history, experiencing renal failure 
while receiving pregabalin alone or in combination with 
other medications. Discontinuation of pregabalin should 
be considered as it has shown reversibility of this event 
in some cases. Caution is advised when prescribing 
pregabalin to the elderly or those with any degree of renal 
impairment (see Product Monograph, Special Populations, 
Renal; Abrupt or Rapid Discontinuation; ADVERSE 
REACTIONS, Post-Marketing Adverse Drug Reactions; and 
DOSAGE AND ADMINISTRATION). 
Tumorigenic Potential: In standard preclinical in vivo 
lifetime carcinogenicity studies of pregabalin, a high 
incidence of hemangiosarcoma was identified in two 
different strains of mice. The clinical significance of this 
finding is uncertain. Clinical experience during pregabalin's 
premarketing development provides no direct means to 
assess its potential for inducing tumors in humans. 
Ophthalmological Effects: In controlled studies, pregabalin 
treatment was associated with vision-related adverse 
events such as blurred vision (amblyopia) (6% pregabalin 
and 2% placebo) and diplopia (2% pregabalin and 
0.5% placebo). Approximately 1% of pregabalin-treated 
patients discontinued treatment due to vision-related 
adverse events (primarily blurred vision). Of the patients who 
did not withdraw, the blurred vision resolved with continued 
dosing in approximately half of the cases (see Product 
Monograph, Post-Marketing Adverse Drug Reactions). 
Patients should be informed that if changes in vision 
occur, they should notify their physician. 
Peripheral Edema: LYRICA may cause peripheral 
edema. In controlled peripheral neuropathic pain and 
fibromyalgia clinical trials, pregabalin treatment caused 
peripheral edema in 9% of patients compared with 
3% of patients in the placebo group. In these studies, 
0.7% of pregabalin patients and 0.3% of placebo 
patients withdrew due to peripheral edema (see Product 
Monograph, ADVERSE REACTIONS, Peripheral Edema). 
In controlled clinical trials of up to 13 weeks in duration of 
patients without clinically significant heart or peripheral 
vascular disease, there was no apparent association 
between peripheral edema and cardiovascular 
complications such as hypertension or congestive heart 
failure. In the same trials, peripheral edema was not 
associated with laboratory changes suggestive of 
deterioration in renal or hepatic function. 
Higher frequencies of weight gain and peripheral edema 
were observed in patients taking both LYRICA and a 
thiazolidinedione antidiabetic agent compared to patients 
taking either drug alone. As the thiazolidinedione class 
of antidiabetic drugs can cause weight gain and/or 
fluid retention, possibly exacerbating or leading to heart 
failure, care should be taken when co-administering 
LYRICA and these agents. 

Congestive Heart Failure: In controlled clinical studies, 
events of congestive heart failure were reported at an 
infrequent rate (between 0.1% and 1%; see Product 
Monograph, ADVERSE REACTIONS, Less Common 
Clinical Trial Adverse Reactions). 
There have been post-marketing reports of congestive 
heart failure in some patients receiving pregabalin 
(see Product Monograph, ADVERSE REACTIONS, 
Post-marketing Adverse Drug Reactions). Although 
this adverse reaction has mostly been observed in 
elderly cardiovascular-compromised patients during 
pregabalin treatment for a neuropathic pain indication, 
some cases have occurred in patients without reported 
edema or previous history of cardiovascular disease. 
Pregabalin should be used with caution in these patients. 
Discontinuation of pregabalin may resolve the reaction. 
Gastrointestinal: There have been post-marketing 
reports of events related to reduced lower gastrointestinal 
tract function (eg. intestinal obstruction, paralytic ileus, 
and constipation) in patients, some without reported 
previous history/episodefs), during initial/acute and chronic 
treatment with LYRICA, primarily in combination with other 

medications that have the potential to produce constipation. 
Some of these events were considered serious and 
required hospitalization. In a number of instances, patients 
were taking opioid analgesics including tramadol. 
Caution should be exercised when LYRICA and opioid 
analgesics are used in combination, and measures to 
prevent constipation may be considered, especially in 
female patients and elderly as they may be at increased 
risk of experiencing lower gastrointestinal-related events 
(see Product Monograph, ADVERSE REACTIONS, Post-
Marketing Adverse Drug Reactions). 
WeightGain:LYRICAmaycauseweightgain.lnpregabalin-
controlled peripheral neuropathic pain and fibromyalgia 
clinical trials with durations of up to 14 weeks, a gain of 
7% or more over baseline weight was observed in 8% 
of pregabalin-treated patients and 3% of placebo-
treated patients. Few patients treated with pregabalin 
(0.6%) withdrew from controlled trials due to weight gain 
(see Product Monograph, ADVERSE REACTIONS, 
Weight Gain). 

Pregabalin-associated weight gain was related to dose 
and duration of exposure. Pregabalin-associated weight 
gain did not appear to be associated with baseline BMI, 
gender, or age. Weight gain was not limited to patients 
with edema and was not necessarily due to edema-
related events (see Product Monograph, WARNINGS 
AND PRECAUTIONS, Peripheral Edema). 
Although weight gain was not associated with clinically 
important changes in blood pressure in short-term 
controlled studies, the long-term cardiovascular effects 
of pregabalin-associated weight gain are unknown. 
While the effects of pregabalin-associated weight gain on 
glycemic control have not been systematically assessed, 
in controlled and longer-term open-label clinical trials 
with diabetic patients, pregabalin treatment did not 
appear to be associated with loss of glycemic control (as 
measured by HbA,c). 

Dizziness and Somnolence: LYRICA may cause 
dizziness and somnolence. In controlled studies, pregabalin 
caused dizziness in 32% of patients compared to 8% 
in placebo. Somnolence was experienced by 17% and 
4% of the patients treated with pregabalin and placebo, 
respectively. These events begin shortly after the initiation 
of therapy and generally occur more frequently at higher 
doses. In these studies, dizziness and somnolence led 
to withdrawal of 5% (placebo: 0.5%) and 3% (placebo: 
0.1 %) of the pregabalin-treated patients, respectively. For 
the remaining patients who experienced these events, 
dizziness and somnolence persisted until the last dose of 
pregabalin in 35% and 49% of the patients, respectively 
(see Product Monograph, ADVERSE REACTIONS, 
Tables 2, 4, and 11, and Post-Marketing Adverse Drug 
Reactions). 

Abrupt or Rapid Discontinuation: Following 
abrupt or rapid discontinuation of pregabalin, some 
patients reported symptoms including insomnia, 
nausea, headache, anxiety, hyperhidrosis and diarrhea. 
Pregabalin should be tapered gradually over a minimum 
of one week rather than discontinued abruptly (see 
Product Monograph, ADVERSE REACTIONS, Adverse 
Events Following Abrupt or Rapid Discontinuation). 

ADVERSE REACTIONS 
Because clinical trials are conducted under very specific 
conditions, the adverse reaction rates observed in clinical 
trials may not reflect the rates observed in practice and 
should not be compared to the rates in clinical trials of 
another drug. Adverse dntg reaction information from 
clinical trials is useful for identifying drug-related adverse 
events and for approximating rates. 

Clinical Trial Adverse Drug Reactions 
Most Common Adverse Events in All Pre-marketing 
Controlled Clinical Studies of Neuropathic Pain: The 
most commonly observed adverse events (s5% and 
twice the rate of that seen in placebo) in pregabalin-
treated patients were: dizziness, somnolence, peripheral 
edema, and dry mouth. Adverse events were usually mild 
to moderate in intensity. 

Adverse Events from a Controlled Clinical Study 
in Neuropathic Pain Associated with Spinal Cord 
Injury: The most commonly observed treatment-
related adverse events (*5% and twice the rate of 
that seen in placebo) in pregabalin-treated patients 
were: somnolence, dizziness, asthenia, dry mouth, 
edema, myasthenia, constipation, thinking abnormal, 
amblyopia, and amnesia. Adverse events were usually 
mild to moderate in intensity. 
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Most Common Adverse Events in Controlled Clinical 
Studies in Fibromyalgia: The most commonly observed 
treatment-related adverse events (a5% and twice the rate 
of that seen in placebo) in pregabalin-treated patients 
were: dizziness (37.5%), somnolence (18.6%), weight 
gain (10.6%), dry mouth (7.9%), blurred vision (6.7%), 
peripheral edema (6.1%), constipation (5.8%), and 
disturbance in attention (5.3%). Adverse events were 
usually mild to moderate in intensity. 
To monitor drug safety, Health Canada collects infor
mation on serious and unexpected effects of drugs. If 
you suspect a patient has had a serious or unexpected 
reaction to this drug, you may notify Health Canada by 
telephone: 1-866-234-2345. 

ADMINISTRATION 

DOSING CONSIDERATIONS 

Patients with Impaired Renal Function 
Pregabalin is primarily eliminated from the systemic 
circulation by renal excretion as unchanged drug. 
In some elderly patients and those with a medical 
history of significant renal insufficiency, daily 
dosages should be reduced accordingly (see Table in 
Supplemental Product Information). 

Adults 
Neuropathic pain associated with diabetic peripheral 
neuropathy and postherpetic neuralgia: The recom
mended starting dose for LYRICA is 150 mg/day, given 
in two or three divided doses (75 mg BID or 50 mg TID), 
with or without food in patients with a creatinine clearance 
rate of at least 60 mL/min. Efficacy of LYRICA has been 
demonstrated within the first week. Based on individual 
patient response and tolerability, the dose may be increased 
to 150 mg BID (300 mg/day) after one week. 
For patients who experience significant and ongoing pain 
and can tolerate pregabalin 300 mg/day well, maximum 
daily dose of 600 mg (300 mg twice a day, BID) can be 
used. However, in clinical trials, LYRICA 600 mg/day did not 
provide additional significant efficacy and patients treated 
with this dose experienced markedly higher rates of 
adverse events and discontinued the trial more frequently 
(see Product Monograph, ADVERSE REACTIONS, Tables 
1 and 5). Doses above 600 mg/day have not been 
studied and are not recommended. 
Neuropathic pain associated with spinal cord injury: 
The recommended starting dose for LYRICA is 
150 mg/day, given in two divided doses (75 mg BID), 
with or without food in patients with a creatinine clearance 
rate of at least 60 mL/min. Efficacy of LYRICA has been 
demonstrated within the first week. Based on individual 
patient response and tolerability, the dose may be 
increased to 150 mg BID (300 mg/day) after one week. 
For patients who experience significant and ongoing 
pain and can tolerate pregabalin 300 mg/day well, a 
maximum daily dose of 600 mg (300 mg twice a day, 
BID) may be considered. Doses above 600 mg/day have 
not been studied and are not recommended. 
Pain associated with fibromyalgia: The recommended 
dosage is 300 to 450 mg/day, given in two divided doses. 
The recommended starting dose for LYRICA is 150 mg/day, 
given in two divided doses (75 mg BID), with or without 
food in patients with a creatinine clearance rate of at least 
60 mL/min. Based on individual response and tolerability, 
the dose may be increased to 150 mg BID (300 mg/day) 
after one week. Patients who do not experience sufficient 
benefit with 300 mg/day may be further increased to 
225 mg BID (450 mg/day). In some patients, efficacy of 
LYRICA has been demonstrated within the first week. 
For patients who experience significant and ongoing pain 
and can tolerate pregabalin 300 mg/day well, maximum 
daily dose of 600 mg (300 mg twice a day, BID) can 
be used. However, in clinical trials of fibromyalgia, 
LYRICA 600 mg/day did not provide additional significant 
efficacy and patients treated with this dose experienced 
significantly higher rates of adverse events and 
discontinued the trial more frequently (see Product 
Monograph, ADVERSE REACTIONS, Tables 7 and 10). 
In view of the dose-related adverse events, the decision 
to treat patients with doses above 450 mg/day should 
be based on clinical judgment of the treating physician. 
Doses above 600 mg/day have not been studied and are 
not recommended. 

ADMINISTRATION 
LYRICA is given orally with or without food. 

Table 1. Pregabalin Dosage Adjustment Based on Renal Function 

STUDY REFERENCES 
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1. LYRICA Product Monograph, Pfizer Canada Inc., June 21, 2010. 

2. Moulin DE et al. Pharmacological management of chronic neuropathic 
pain - consensus statement and guidelines from the Canadian Pain 
Society. Pain Res Manage 2007;12:13-21. 

3. Arnold LM et al. A 14-week, randomized, double-blinded, placebo-
controlled monotherapy trial of pregabalin in patients with fibromyalgia. 
JPain 2008;9:792-805. 
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blind phase. 1.6% of patients screened (n=19/1,195) were reported to 
be placebo responders. Patients were randomized to LYRICA 300 mg/day 
(n=183), 450 mg/day (n=190), 600 mg/day (n=188), or placebo 
(n=184). Patients were allowed to take acetaminophen up to 4 g/day 
as needed for pain relief. The number of completers was: LYRICA 
300 mg/day (n=123), 450 mg/day (n=125), 600 mg/day (n=113). or 
placebo (n=125). The primary endpoinf was the reduction in endpoint 
mean pain scores. Pain scores rated on 11-point numerical scale from 
0 (no pain) to 10 (worst possible pain) during the past 24 hours. 
Mean baseline pain scores were 6.7 for LYRICA 300 mg/day, 6.7 for 
450 mg/day, 6.8 for 600 mg/day, and 6.6 for placebo. 
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Analog Scale (VAS) were eligible to enter a 6-week, open-label, dose-
optimization phase. During this phase, patients were titrated up to a total 
daily dose of 300 mg, 450 mg, or 600 mg. 566 LYRICA responders were 
randomized in the double-blind phase to either their optimized LYRICA 
dose (n=279) or to pracebo (n=287). 38% of LYRICA responders 
completed 26 weeks of treatment vs 19% on placebo. The primary 
endpoint was time to loss of therapeutic response. Loss of therapeutic 
response was defined as having either a <30% reduction in pain VAS 
score, or worsening of symptoms necessitating alternate treatment. 
Responders were defined as having a a50% reduction in pain on the VAS 
and self-rating on the Patient Global Impression of Change scale of "much 
improved" or "very much improved". 

5. Freynhagen R et al. Efficacy of pregabalin in neuropathic pain 
evaluated in a 12-week, randomised, double-blind, multicentre, 
placebo-controlled trial of flexible- and fixed-dose regimens. Pain 
2005:115:254-63. 

In a 12-week, multicentre, randomized, double-blind, placebo-
controlled study, 338 patients with either DPN (n=249) or PHN 
(n 891 were randomized to receive BID flexible-dose pregabalin 
(150-600 mg/day), fixed-dose pregabalin (600 mg/day) or placebo. 
In the flexible-dose arm, dose could be adjusted up or down over the 
first four weeks based on patients' individual response and tolerability. 
The primary efficacy measurement was mean pain score at endpoint, 
derived from ratings recorded by patients in a daily diary on an 11 -point 
numerical pain rating scale (0=no pain, 10=worst possible pain). 
A significant difference in pain scores versus placebo was seen in 
the flexible dose range 150-600 mg/day (ps0.05, weeks 2-3 and 
psO.01, weeks 4-12), and the fixed dose of 600 mg/day (ps0.05, 
week 1 and psO.01, weeks 2-12). 

6. Mease PJ et al. A randomized, double-blind, placebo-controlled, phase 
III trial of pregabalin in the treatment of patients with fibromyalgia. 
JRheumatol 2008:35:502-14. 

Multicentre, double-blind, 13-week, randomized trial. 748 patients 
who met the ACR criteria for fibromyalgia and who had an average 
mean pain score of *4 on an 11-point numeric rating scale (NRS) 
during the baseline assessment were randomized to LYRICA 300 mg/day 
(n=185), 450 mg/day (n=183), 600 mg/day (n=190), or placebo 
(n=190). Patients were allowed to take acetaminophen up to 4 g/day 
as needed for pain relief. The number of completers was: LYRICA 
300 mg/day (n=123). 450 mg/day (n=121), 600 mg/day (n=111), or 
placebo (n=130). The primary endpoint was the reduction in endpoint 
mean pain scores (mean of the last 7 daily pain scores while on study 
medication). Pain-related sleep difficulties were assessed using the 
Medical Outcomes Study-Sleep Scale (MOS-SS), a scale that runs 
from 0-100. Mean baseline MOS-SS score for overall sleep problem 
index was 65.0. 

SUPPLEMENTAL PRODUCT INFORMATION 
Warnings and Precaution 

See the Product Monograph for further information on the following: 
tumorigenic potential, ophthalmological effects, peripheral edema, congestive 
heart failure, weight gain, dizziness and somnolence, sexual function/ 
reproduction, and special populations. 
Drug Interactions 

Overview: Since pregabalin is predominately excreted unchanged in 
the urine, undergoes negligible metabolism in humans (s2% of a dose 
recovered in urine as metabolites), does not inhibit drug metabolism in 
vitro, and is not bound to plasma proteins, LYRICA (pregabalin) is unlikely to 
produce, or be subject to, pharmacokinetic interactions. 
Drug Abuse and Dependence/Liability: Pregabalin is not known to be 
active at receptor sites associated with drugs of abuse. As with any CNS 
active drug, physicians should carefully evaluate patients for history of 
drug abuse and observe them for signs of LYRICA misuse or abuse (e.g., 
development of tolerance, dose escalation, drug-seeking behaviour). 
ADMINISTRATION 

Dosage Adjustment Based on Renal Function: Dosing adjustment 
should be based on creatinine clearance (Cla), as indicated in Table 1. 
Pregabalin is effectively removed from plasma by hemodialysis. Over a 
4-hour hemodialysis treatment, plasma pregabalin concentrations are 
reduced by approximately 50%. For patients receiving hemodialysis, 
pregabalin daily dose should be adjusted based on renal function. In 
addition to the daily dose adjustment, a supplemental dose should 
be given immediately following every 4-hour hemodialysis treatment 
(see Table below). 
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Total Pregabalin Daily Dose (mg/day)* 
Recommended Dose Escalation* 

Starting 
dose 

150 

75 

25 50 

25 

up to 

300 

150 

75 

25 50 

450 

225 

100 100 

50 75 

Maximum 
daily dose 

600 

3011 

100 

75 

Dose 
Regimen 

BID or TID 

BID or TID 

01) 01 BID 

QD 

Supplementary dosage following hemodialysis (mg)1' 

Patients on the 25 mg QD regimen: take one supplemental dose 
of 25 mg or 50 mg 

Patients on the 25-50 mg QD regimen: take one supplemental dose 
of 50 mg or 75 mg 

Patients on the 50-75 mg QD regimen: take one supplemental dose 
of 75 mg or 100 mg 

Patients on the 75 mg QD regimen: take one supplemental dose 
of 100mgoM50mg 

TID = Three divided doses; BID = Two divided doses; QD = Single daily dose. 
* Based on individual patient response and tolerability, 
a Total daily dose (mg/day) should be divided as indicated by dose regimen 

to provide mg/dose. 

" Supplementary dose is a single additional dose. 

Overdosage 
For management of a suspected drug overdose, contact your 
regional Poison Control Centre. 
Signs. Symptoms and Laboratory Findings of Acute Overdosage in 
Humans: The highest known dose of pregabalin received in the clinical 
development program in which there was no fatal outcome was 15,000 mg 
in 1 patient. The types of adverse events experienced by patients who 
received an overdose were not clinically different from other patients 
receiving recommended doses of pregabalin. In post-marketing experience, 
fatal outcomes in cases in which pregabalin has been taken in combination 
with other medications have been reported with a pregabalin overdose 
as low as 800 mg in a day. In none of these cases has pregabalin been 
established as the cause of death or in pregabalin monotherapy. The lowest 
fatal dose with pregabalin alone has not yet been identified. 
The most commonly reported adverse events observed when pregabalin 
was taken in overdose (dose range from 800 mg/day up to 11,500 mg as 
a single dose) included affective disorder, somnolence, confusional state, 
depression, agitation, and restlessness. 

Treatment or Management of Overdose: There is no specific antidote 
for overdose with pregabalin. If indicated, elimination of unabsorbed drug 
may be attempted by emesis or gastric lavage; usual precautions should be 
observed to maintain the airway. General supportive care of the patient is 
indicated including monitoring of vital signs and observation of the clinical 
status of the patient. A Certified Poison Control Center should be contacted 
for up-to-date information on the management of overdose with pregabalin. 
Hemodialysis: Standard hemodialysis procedures result in significant 
clearance of pregabalin (approximately 50% in 4 hours) and should be 
considered in cases of overdose. Although hemodialysis has not been 
performed in the few known cases of overdose, it may be indicated by the 
patient's clinical state or in patients with significant renal impairment. 
Availability of Dosage Forms 

LYRICA is available in dosage strengths of 25 mg, 50 mg, 75 mg, 
100 mg', 150 mg, 200 mg", 225 mg, and 300 mg capsules. 

* Not commercially available in Canada 

For a copy of the Product Monograph or full Prescribing Information, please 
contact: Pfizer Canada Medical Information at 1-800-463-6001 or visit 
www.pfizerca. 
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30 mg and 60 mg Delayed-Release Capsules 

a Prescribing Summary 

Patient Selection Criteria 

iJiMxamine) and some quinolone 

Analgesic 
INDICATIONS 
CYMBALTA* (duloxetine hydrochloride) is indicated for the management of neuropathic pain associated with diabetic 
peripheral neuropathy (DPN). 
CYMBALTA" is indicated for the management of pain associated with fibromyalgia (FM). 
CYMBALTA" is indicated lor the management of chronic low back pain (CLBP). 
The efficacy of CYMBALTA" has been demonstrated in controlled clinical trials for up to 12 weeks in DPN and FM and 
up to 13 weeks in patients with CLBP. The physician who elects to use CYMBALTA" for extended periods in DPN, FM 
or CLBP, should periodically re-evaluate the long-term usefulness of the drug for the individual patient. 
CONTRAINDICATIONS 
CYMBALTA" is contraindicated in patients with a known hypersensitivity to the drug or the other components of the product. 
Monoamine Oxidase Inhibitors (MAOIs) 
CYMBALTA' should not be used concomitantly with a monoamine oxidase inhibitor (MAOI), including the antibiotic 
linezolid and the thiazine dye methylthioninium chloride (methylene blue) which are less well-known examples of 
MAOIs or within at least 14 days of discontinuing treatment with an MAOI. Based on the half-life of duloxetine, at least 
5 days should be allowed after stopping CYMBALTA" before starting an MAOI. 
Hepatic Impairment 
CYMBALTA" is contraindicated in patients with any liver disease resulting in hepatic impairment. 
Uncontrolled Narrow-angle Glaucoma 
In clinical trials, CYMBALTA" was associated with an increased risk of mydriasis: therefore, its use should be avoided 
in patients with uncontrolled narrow-angle glaucoma. 
Severe Renal Impairment 
CYMBALTA" is contraindicated in patients with severe renal impairment (i.e.. creatinine clearance <30 mL/min) or 
end-stage renal disease. 
Thioridazine 
Concomitant use of CYMBALTA" and thioridazine is contraindicated. 
CYP1A2 Inhibitors 
CYMBALTA" should not be used concomitantly with potent CYP1A2 inhibitors ( 
antibiotics (e.g„ ciprofloxacin or enoxaane). 
USE IN SPECIAL POPULATIONS 
Use in Pregnant Women: 
Safe use of CYMBALTA" during pregnancy has not been established. Therefore, CYMBALTA' should not be 
administered to pregnant women or those intending to become pregnant, unless, in the opinion ot the treating 
physician, the expected benefits to the patient markedly outweigh the possible hazards to the fetus. 
Post-marketing reports indicate that some neonates exposed to SSFils or newer antidepressants late in the third 
trimester have developed complications requiring prolonged hospitalization, respiratory support, and tube feeding. 
Such complications can arise immediately upon delivery (see Product Monograph for complete details). When treating 
a pregnant woman with CYMBALTA" during the third trimester, the physician should carefully consider the potential 
risks and benefits of treatment. There are no adequate and well-controlled studies in pregnant women. In animal 
reproductive studies, duloxetine has been shown to have adverse effects on embryo/fetal and post-natal development. 
Because animal reproduction studies are not always predictive of human response, this drug should be used during 
pregnancy only if the potential benefit justifies the potential risk to the fetus. Patients should be advised to notily their 
physician if they become pregnant or intend to become pregnant during therapy. 
The effect of duloxetine on labour and delivery in humans is unknown. However, because duloxetine and/or its 
metabolites cross the placenta in rats and because of the possibility that duloxetine and/or its metabolites may have 
adverse effects on the newborn, duloxetine should be used during labour and delivery only if the potential benelit 
justifies the potential risk to the letus. 
Use in Nursing Women: 
Duloxetine is excreted into the milk of laclating women. The estimated daily infant dose on a mg/kg basis is 
approximately 0.14% ol the maternal dose. Because the safety of duloxetine in intents is not known, nursing while on 
CYMBALTA' is not recommended. Patients should be advised to notify their physician if they are breastfeeding. 
Use in Pediatrics (<18 years of age): 
The safety and efficacy of CYMBALTA" in pediatric patients (< 18 years of age) have not been established and its use in 
this patient population is not indicated. 
Use in Geriatrics (-65 years of age): 
01 the 1429 CYMBALTA" -treated patients in the DPN studies, 31.9% (456) were 65 years of age or over. Of the 
1226 CYMBALTA" -treated patients in FM studies, 7.9% (97) were 65 years of age or over. Of the 600 CYMBALTA > -
treated patients in CLBP placebo-controlled clinical studies, 22.3% (134) were 65 years of age or over. No overall 
differences in salety or effectiveness were observed between these subjects and younger subjects, and although other 
reported clinical experience has not identified differences in responses between the elderly and younger patients, 
greater sensitivity ol some older individuals cannot be ruled out. 
Use in Patients with Substantial Alcohol Use: 
Use ol CYMBALTA" in patients who consume substantial amounts of alcohol may be associated with severe liver 

injury. Isolated cases of liver failure, including fatal cases, have been reported. CYMBALTA" should only be used in 
exceptional circumstances and with extreme caution in these patients. 

Safety Information 

WARNINGS AND PRECAUTIONS 
Potential Association with Behavioural and Emotional Changes, Including Self-Harm 
Recent analyses of pediatric placebo-controlled clinical trial safety databases from selective serotonin 
reuptake inhibitors (SSRIs) and other newer antidepressants suggest that use of these drugs in patients 
under the age of 18 may be associated with behavioural and emotional changes, including an increased 
risk of suicidal ideation and behaviour over that of placebo. The small denominators in the clinical trial 
database, as well as the variability in placebo rates, preclude reliable conclusions on the relative safety 
profiles among these drugs. 
There are clinical trial and post-marketing reports with SSRIs and other newer antidepressants, in both 
pediatrics and adults, of severe agitation-type adverse events coupled with self-harm or harm to others. 
The agitation-type events include: akathisia, agitation, disinhibition, emotional lability, hostility, aggression, 
and depersonalization. In some cases, the events occurred within several weeks of starting treatment. 
Rigorous clinical monitoring for suicidal ideation or other indicators of potential for suicidal behaviour is 
advised in patients of all ages. This includes monitoring for agitation-type emotional and behavioural changes. 
Discontinuation Symptoms 
Patients currently taking SSRIs or newer antidepressants should NOT be discontinued abruptly, due to risk of 
discontinuation symptoms. At the time that a medical decision is made to discontinue an SSRI or other newer 
antidepressant drug, a gradual reduction in the dose rather than an abrupt cessation is recommended. 
Monoamine Oxidase Inhibitors (MAOI): 
The effects ol combined use of CYMBALTA" and MAOIs have not been evaluated in humans or animals. Because 
CYMBALTA" is an inhibitor of both serotonin and norepinepherine reuptake, it is recommended that CYMBALTA" not 
be used in combination with an MAOI, including the antibiotic linezolid and the thiazine dye methylthioninium chloride 
(methylene blue) which are less well-known examples of MAOIs, or within at least 14 days of discontinuing treatment 
with an MAOI. Based on the hall-life of duloxetine, at least 5 days should be allowed after stopping CYMBALTA" belore 
starting an MAOI. 
Hepatic Impairment: 
Patients with clinically evident hepatic impairment have decreased duloxetine metabolism and elimination. CYMBALTA" 
is contraindicated in patients with any liver disease resulting in hepatic impairment. 
Hepatotoxicity 
CYMBALTA" increases the risk of elevation of serum aminotransferase levels. In clinical trials, the median time to detection 
of the aminotransferase elevation was about two months. In most patients, these were usually transient and self-limiting with 
continued use, or resolved upon discontinuation of CYMBALTA'. (SEE POST-MARKET ADVERSE DRUG REACTIONS) 
CYMBALTA" should be used with caution in patients treated with other drugs associated with hepatic injury. Because it is 
possible that duloxetine and alcohol may interact to cause liver injury or thai duloxetine may aggravate pre-existing liver 
disease, CYMBALTA" should not ordinarily be prescribed to patients with substantial alcohol use. 
Physicians should be aware ol the signs and symptoms of liver damage (e.g., pruritus, dark urine, jaundice, right 
upper quadrant tenderness, or unexplained "flu-like" symptoms) and should investigate such symptoms promptly. 
CYMBALTA" should be discontinued and should not be restarted in patients with jaundice. 
Controlled Narrow-angle Glaucoma: 
In clinical trials, CYMBALTA" was associated with an increased risk of mydriasis; therefore it should be used cautiously 
in patients with controlled narrow-angle glaucoma. 
Thioridazine: 
Thioridazine administration alone produces prolongation of the QTc interval, which is associated with serious ventricular 
arrhythmias, such as torsades de pointes-type arrhythmias, and sudden death. This etlect appears to be dose-related. 
CYMBALTA" is a moderate inhibitor of CYP2D6 and increases the AUC and C™. of drugs metabolized by CYP2D6. 
CYMBALTA' should not be used in combination with Ihioridazine. 
Inhibitors of CYP1A2: 
Because CYP1A2 is involved in duloxetine metabolism, the potential exists for increased concentrations ol duloxetine 
when co-administered with a CYP1A2 inhibitor. CYMBALTA" should not be used concomitantly with potent CYP1A2 
inhibitors (e.g., fluvoxamine) and some quinolone antibiotics (e.g., ciprofloxacin or enoxacine). 
Sucrose: 
CYMBALTA* capsules contain sucrose. Patients with rare hereditary problems of fructose intolerance, glucose-
galaclose malabsorption or sucrase-isomaltase insufficiency should not take this medicine. 
Cardiovascular: 
Blood Pressure and Heart Rate 
CYMBALTA" has been associated with an increase in blood pressure and clinically significant hypertension in some 
patients. This may be due to the noradrenergic effect ol duloxetine. (SEE POST-MARKET ADVERSE DRUG REACTIONS 
IN SUPPLEMENTAL PRODUCT INFORMATION) 
Cases of hypertensive crisis have been reported very rarely with CYMBALTA", especially in patients with pre-existing 
hypertension. CYMBALTA" should be used with caution in patients with uncontrolled hypertension as it may expose 
them to hypertensive crisis. 
Blood pressure and heart rate should be evaluated prior to initiating treatment and periodically measured throughout 
treatment, especially in patients with known hypertension and/or other cardiac disease. CYMBALTA" should be used 
with caution in patients whose conditions could be compromised by an increased heart rate or by an increase in blood 
pressure. Caution should also be exercised when CYMBALTA" is used with drugs that may impair its metabolism. For 
patients who experience a sustained increase in blood pressure while receiving CYMBALTA" either dose reduction or 
gradual discontinuation should be considered. 
Electrocardiogram Changes 
CYMBALTA" has not been systematically evaluated in patients with a recent history of myocardial infarction or 
unstable heart disease. Patients with these diagnoses were generally excluded from clinical studies during the 
product's pre-marketing testing. 
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In MDD placebo-controlled clinical trials and DPN placebo-controlled trials, CYMBALTA*-treated patients did not 
develop abnormal ECGs at a rate different from that in placebo-treated patients. 
Concomitant Illness: 
Clinical experience with CYMBALTA" in patients with concomitant systemic illnesses is limited. Caution is advisable 
when using CYMBALTA* in patients with diseases or conditions that produce altered metabolism or hemodynamic 
responses (e.g, caution should be exercised in using CYMBALTA* in patients with conditions that slow gastric 
emptying). 
Dependence: 
Dependence Liability 
In animal studies, duloxetine did not demonstrate stimulant or barbiturate-like (depressant) abuse potential. 
While CYMBALTA* has not been systematically studied in humans for its potential for abuse there was no indication 
of drug-seeking behaviour in the clinical trials. However, physicians should carefully evaluate patients for a history of 
drug abuse and follow such patients closely, observing them for signs of misuse or abuse of CYMBALTA* 
(e.g, development of tolerance, incrementation of dose, drug-seeking behaviour). 
Discontinuation of Treatment: 
Discontinuation symptoms have been systematically evaluated in patients taking CYMBALTA*. Following abrupt 
or tapered discontinuation in placebo-controlled clinical trials, the following symptoms occurred at a rate greater than 
or equal to 1% and at a significantly higher rate in CYMBALTAW-treated patients compared with those discontinuing 
trom placebo: dizziness, nausea, headache, paresthesia, fatigue, vomiting, irritability, insomnia, diarrhea, anxiety, and 
hyperhidrosis. Vertigo and nightmare have also been reported (0.9%). 
Patients should be monitored for these symptoms when discontinuing treatment with CYMBALTA*. A gradual 
reduction in the dose rather than abrupt cessation is recommended whenever possible. If intolerable symptoms occur 
following a decrease in the dose or upon discontinuation of treatment, dose titration should be managed on the basis 
of the patient's clinical response. 
Endocrine: 
Glucose Regulation 
In DPN trials, CYMBALTA* treatment worsened plycemic control in some diabetic patients. In three clinical trials of 
CYMBALTA* for the management of pain associated with DPN, the mean duration ot diabetes was approximately 
12 years, the mean baseline fasting blood glucose was 9.8 mmol/L (176 mg/dL), and the mean baseline hemoglobin A1c 
(HbA1c) was 7,8%. In the 12-week acute treatment phase of these studies, CYMBALTA* was associated with a small 
increase in mean fasting blood glucose as compared to placebo. In the extension phase of these studies, which lasted 
up to 52 weeks, mean fasting blood glucose increased by 0.67 mmol/L (12 mg/dL) in the CYMBALTA* group and 
decreased by 0.64 mmol/L (11.5 mg/dL) in the routine care group, which was statistically significantly different. HbA1c 
increased by 0.5% in the CYMBALTA* group and by 0.2% in the routine care groups. 
Hematologic: 
Abnormal Bleeding 
There have been reports of bleeding abnormalities with selective serotonin reuptake inhibitors (SSRIs) and serotonin/ 
norepinepherine reuptake inhibitors (SNRIs), including very rare cases of ecchymoses and gastrointestinal bleeding 
reported with CYMBALTA". While a causal relationship to CYMBALTA* has not been established, impaired platelet 
aggregation may result from platelet serotonin depletion and contribute to such occurrences. Skin and other mucous 
membrane bleedings have been reported following treatment with CYMBALTA*. Caution is advised in patients taking 
anticoagulants (e.g, warfarin) and/or medicinal products known to affect platelet function (e.g., nonsteroidal anti
inflammatories and ASA), and in patients with known tendency for bleeding or those with predisposing conditions. 
Hyponatremia: 
Hyponatremia may occur as a result of treatment with SSRIs and SNRIs, including CYMBALTA*. In many cases, this 
hyponatremia appears to be the result of the syndrome of inappropriate antidiuretic hormone secretion (SIADH). Cases 
with serum sodium lower than110 mmol/L have been reported and appeared to be reversible when CYMBALTA* was 
discontinued. Elderly patients may be at greater risk ot developing hyponatremia with SSRIs and SNRIs. Also, patients 
taking diuretics or who are otherwise volume depleted may be at greater risk. Discontinuation of CYMBALTA* should 
be considered in patients with symptomatic hyponatremia and appropriate medical intervention should be instituted. 
Signs and symptoms of hyponatremia include headache, difficulty concentrating, memory impairment, confusion, 
weakness, and unsteadiness, which may lead to falls. More severe and/or acute cases have been associated with 
hallucination, syncope, seizure, coma, respiratory arrest, and death. 
Neurologic: 
Seizures 
CYMBALTA* has not been systematically evaluated in patients with a seizure disorder. As with other CNS active drugs, 
CYMBALTA* should be used with caution in patients with a history of a seizure disorder. 
Serotonin Syndrome/Neuroleptic Malignant Syndrome: 
On rare occasions serotonin syndrome or neuroleptic malignant syndrome-like events have occurred in association 
with treatment with SSRIs, particularly when given in combination with other serotonergic and/or neuroleptic drugs. 
Serotonin syndrome symptoms may include mental status changes (e.g, confusion, irritability, extreme agitation 
progressing to delirium and coma), autonomic instability with rapid fluctuations of vital signs (e.g., tachycardia, labile 
blood pressure, hyperthermia), neuromuscular aberrations (e.g., rigidity, myoclonus, hyperreflexia, incoordination) 
and/or gastrointestinal symptoms (e.g, nausea, vomiting, diarrhea). As these syndromes may result in potentially 
lite-threatening conditions, treatment with CYMBALTA* should be discontinued if such events occur and supportive 
symptomatic treatment should be initiated. CYMBALTA* should not be used in combination with MAOIs, including 
the antibiotic linezolid and the thiazine dye methylthioninium chloride (methylene blue) which are less well-known 
examples of MAOIs or serotonin-precursors (such as L-tryptophan, oxitriptan) and should be used with caution in 
combination with other serotonergic drugs (e.g. triptans, certain tricyclic antidepressants, lithium, tramadol, St. John's 
Wort) due to the risk of serotonergic syndrome. 
Triptans (5HTi Agonists) 
Cases of lite-threatening serotonin syndrome have been reported during combined use of selective serotonin reuptake 
inhibitors (SSRIs)/serotonin norepinepherine reuptake inhibitors (SNRIs) and triptans. If concomitant treatment with 
CYMBALTA* and a triptan is clinically warranted, careful observation of the patient is advised, particularly during 
treatment initiation and dose increases. 

Effects on the Ability to Drive and Use Machines: 
CYMBALTA* may be associated with undesirable effects such as sedation and dizziness. Patients should be cautioned 
about operating hazardous machinery, including automobiles, until they are reasonably certain that CYMBALTA* 
therapy does not affect their ability to engage in such activities. 
Psychiatric: 
Suicide 
As with other drugs with similar pharmacological action (e.g, SSRIs or SNRIs), isolated cases of suicidal ideation 
and suicidal behaviours have been reported during CYMBALTA* therapy or early after treatment discontinuation. 
Close supervision of high-risk patients should accompany initial drug therapy. Prescriptions should be written for the 
smallest quantity consistent with good patient management, in order to reduce the risk of overdose. Physicians should 
encourage patients to report any distressing thoughts or feelings at any time. 
Activation of Mania/Hypomania 
No activation of mania or hypomania was reported in DPN, FM, or CLBP placebo-controlled trials. As with similar CNS 
active drugs, CYMBALTA* should be used cautiously in patients with a history of mania. 
The decision to initiate symptomatic treatment of depression should be made only after patients have been adequately 
assessed to determine if they are at risk for bipolar disorder. 
Renal: 
Increased plasma concentration of duloxetine occurs in patients with end-stage renal disease (requiring dialysis). Thus, 
CYMBALTA* is not recommended for patients with end-stage renal disease or severe renal impairment. 
Adverse Reactions (see full listing in the Supplemental Product Information section) 
CYMBALTA* has also been evaluated for safety in 1429 patients with neuropathic pain associated with DPN 
representing 894.13 patient-years of exposure. Among these 1429 CYMBALTA*-treated patients, 800 patients 
participated in three 12-to 13-week, placebo-controlled trials at doses ranging from 20 to 120 mg/day. An additional 
449 patients were enrolled in an open-label safety study using 120 mg/day for a duration of 6 months (87 patients continued 
on to an open-label extension phase for an additional 24 weeks). Another 57 patients, originally treated with placebo, were 
exposed to CYMBALTA* for up to 12 months at 60 mg twice daily in an extension phase. Among these 1429 patients, 
881 had s6 months of exposure to CYMBALTA*, and 515 had greater than 12 months of exposure. 
CYMBALTA* has also been evaluated for safety in 1236 patients with fibromyalgia. In placebo-controlled trials, 
369 patients received CYMBALTA* 60 mg QD (120.08 patient-years), 221 patients received CYMBALTA* 120 mg QD 
(102.18 patient-years), and 220 patients received CYMBALTA* 60 mg BID (36.49 patient-years) as a maximum dose. 
CYMBALTA* has been evaluated for safety in 698 patients with CLBP (representing 237.99 patient-years exposure 
to duloxetine). In 12- to 13-weeks placebo-controlled studies, the majority of the CYMBALTA*-treated patients (428, 
71.3%) received CYMBALTA* 60 mg QD. Approximately a quarter of CYMBALTA*-treated patients (139,23.2%) 
received duloxetine 120 mg QD at some point during the acute phase. 
Approximately 12% of the 800 patients who received CYMBALTA* in acute placebo-controlled trials for neuropathic pain 
associated with DPN discontinued treatment due to an adverse event, compared with 5% of the 339 patients receiving 
placebo. Nausea (CYMBALTA* 3.0%, placebo 0.3%), dizziness (CYMBALTA* 1.1%, placebo 0.3%), and somnolence 
(CYMBALTA* 1.2%, placebo 0%) were the common adverse events reported as reasons for discontinuation and 
considered to be drug-related (defined as discontinuation occurring in at least 1% of the CYMBALTA*-treated patients 
and at a rate of at least twice that of placebo). 
Approximately 19% of the 876 patients who received CYMBALTA* in placebo-controlled trials for FM discontinued 
treatment due to an adverse event, compared with 11.8% of the 535 patients receiving placebo. Nausea (CYMBALTA* 
1.9%, placebo 0.7%), fatigue (CYMBALTA* 1.3%, placebo 0.2%) and somnolence (CYMBALTA* 1.5%, placebo 0%) 
were the common adverse events reported as reasons for discontinuation and considered to be drug-related (as defined 
in the paragraph above). 
Approximately 17% of the 600 patients who received CYMBALTA* in 13-week placebo-controlled trials for CLBP 
discontinued treatment due to an adverse reaction, compared with 6.3% of the 441 patients receiving placebo. Common 
adverse reactions reported as a reason for discontinuation and considered to be drug-related (as defined above) 
included nausea (CYMBALTA* 3.0%, placebo 0.7%) and somnolence (CYMBALTA* 1.0%, placebo 0.0%). 
The most commonly observed adverse events in CYMBALTA*-treated DPN patients (incidence of 5% or greater and 
at least twice the incidence in placebo patients) were: nausea, constipation, dry mouth, vomiting, fatigue, decreased 
appetite, somnolence, erectile dysfunction, and hyperhidrosis. 
The most commonly reported adverse events in CYMBALTA*-treated FM patients with an incidence in the CYMBALTA* 
treatment group ^5.0% and that were significantly more frequent compared to placebo were: nausea, headache, dry 
mouth, insomnia, fatigue, constipation, diarrhea, dizziness, somnolence, hyperhidrosis, and decreased appetite. 
The most commonly observed adverse events in CYMBALTA*-treated CLBP patients (incidence 5% or greater and 
at least twice the incidence in placebo patients) included nausea, insomnia, somnolence, constipation, dry mouth, 
fatigue, and dizziness. 
Post-market Adverse Drug Reactions: 
Post-marketing surveillance has identified reports of hepatic injury, including hepatocellular, pure cholestatic and 
mixed injury ranging from mild elevations in laboratory values to more severe clinical signs and symptoms of liver 
injury. Isolated cases of liver failure, including fatal cases, have been reported. Most of these cases have been reported 
in patients with past or current medical and other risk factors for liver injury, including alcohol abuse, hepatitis, or 
exposure to drugs with known adverse effects on the liver and it is unclear to what extent duloxetine may have played 
a contributing role. 
Adverse events reported rarely (<0.1% and sO.01%), across all indications, include: hematochezia, hallucinations, 
urinary retention, and rash. A causal relationship between CYMBALTA* and the emergence of these events has not 
been clearly established. (SEE SUPPLEMENTAL PRODUCT INFORMATION) 
Drug Interactions: 

Serious Drug Interactions 
Monoamine Oxidase Inhibitors: See CONTRAINDICATIONS 
Thioridazine: See CONTRAINDICATIONS 
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Potential for Other Drugs to Affect Duloxetine 
Both CYP1A2 and CYP2D6 are responsible for duloxetine metabolism. CYMBALTA* is a moderate inhibitor of CYP2D6. 
Inhibitors of CYP1A2: 
CYMBALTA* should not be used concomitantly with potent CYP1A2 inhibitors (e.g., fluvoxamine) and some 
quinofone antibiotics (e.g.. ciprofloxacin and enoxacine). 
Inhibitors of CYP2D6: 
Because CYP2D6 is involved in duloxetine metabolism, concomitant use ol duloxetine with potent inhibitors of 
CYP2D6 would be expected to, and does, result in higher concentrations (on average 60%) of duloxetine. Caution is 
advised it administering CYMBALTA' with inhibitors of CYP2D6 (e.g„ SSRIs). 
Potential for Duloxetine to Affect Other Drugs 
Drugs Metabolized by CYP2D6: 
Caution should be used if duloxetine is co-administered with medications that are predominately metabolized by the 
CYP2D6 system and which have a narrow therapeutic index such as antiarrhythmics (e.g., f lecainide and encainide). 
Drugs Metabolized by CYP1A2: 
Duloxetine has been shown to be a potential inhibitor of the CYP1A2 isolorm in in vitro studies. CYMBALTA* is unlikely 
to have a clinically significant effect on the metabolism of CYP1A2 substrates. 
Drugs Highly Bound to Plasma Protein: 
Duloxetine is highly bound to plasma proteins (>90%). Therefore, administration of CYMBALTA* to a patient taking 
another drug that is highly protein bound may cause increased free concentrations of either drug. 
CNS Drugs 
Caution is advised when CYMBALTA" is taken in combination with other centrally acting drugs and substances, especially 
those with a similar mechanism of action, including alcohol. Concomitant use of other drugs with serotonergic activity (e.g., 
SNRIs, SSRIs, triptans, or tramadol) may result in serotonin syndrome. 
Serotonergic Drugs: 
Based on the mechanism of action of duloxetine and the potential for serotonin syndrome, caution is advised when 
CYMBALTA" is co-administered with other drugs or agents that may affect the serotonergic neurotransmitter systems, 
such as tryptophan, triptans, serotonin reuptake inhibitors, lithium, tramadol, or SI. John's Wort. 
Triptans (5HT, agonists): 
Cases of life-threatening serotonin syndrome have been reported during combined use of selective serotonin reuptake 
inhibitors (SSRIs)/serotonin norepinephrine reuptake inhibitors (SNRIs) and triptans. If concomitant treatment with 
CYMBALTA" and a triptan rs clinically warranted, careful observation ol the patient is advised, particularly during treatment 
initiation and dose increases. 
Tricyclic Antidepressants (TCA): 
Caution is advised in the co-administration ol tricyclic antidepressants (TCAs) (e.g„ amitriptyline, desipramine, 
nortriptyline) with duloxetine, because duloxetine may inhibit TCA metabolism. Plasma TCA concentrations may need 
to be monitored and the dose of the TCA may need to be reduced if a TCA is co-administered with duloxetine. 
Warfarin: 
Increases in INB have been reported when duloxetine was co-administered to patients treated with warfarin. 
Drugs that Affect Gastric Acidity: 
CYMBALTA* has an enteric coating that resists dissolution until reaching a segment ol the gastrointestinal Iract 
where the pH exceeds 5.5. Caution is advised in using CYMBALTA* in patients with conditions that may slow gastric 
emptying (e.g. some patients with diabetic gastroparesis). Drugs that raise the gastrointestinal pH may lead to an 
earlier release of duloxetine. 
To report an adverse effect, please call 1866-364-4043. 

Administration 

CYMBALTA" may be administered with or without food; however, food may help reduce the incidence of initial 
nausea. Results from a well-controlled dose comparison study (N=647) have demonstrated that patients taking 
CYMBALTA" 60 mg/day with food experienced similar rates of nausea as patients treated with CYMBALTA" 
30 mg/day with or without food. 
CYMBALTA" should be swallowed whole and should not be chewed or crushed, nor should the contents be sprinkled 
on food or mixed with liquids. All of these might affect the enteric coating. 
CYMBALTA* is not indicated for use in children less than 18 years of age. 
Neuropathic Pain Associated with Diabetic Peripheral Neuropathy: 
The recommended dose is 60 mg once daily. A lower starting dose of 30 mg may be considered lor tolerability 
reasons in some patients, with a target dose of 60 mg/day within 1-2 weeks. Efficacy of CYMBALTA" has been 
demonstrated within the first week. Some patients may benefit from dosages above the recommended 60 mg once 
daily up to a maximum dose ol 120 mg per day. While a 120 mg/day dose was shown to be safe and effective, there 
is no evidence lhat doses higher than 60 mg conler additional significant benefit, and the higher dose is less well 
tolerated. Doses above 120 mg have not been evaluated and are not recommended. 
Fibromyalgia: 
The recommended dose is 60 mg once daily. A lower starting dose ol 30 mg may be considered for tolerability 
reasons in some patients, with a target dose ol 60 mg/day within 1-2 weeks. Some patients may respond within 
the lirst week. There is no evidence that doses greater than 60 mg/day (e.g„ 120 mg/day) confer additional benefit. 
Additionally, patients who do not respond to 60 mg/day may not respond to 120 mg/day. Furthermore, doses higher 
than 60 mg/day are associated with more severe and frequent rate of adverse reactions. The safety of doses above 
120 mg once daily has not been evaluated. 
Chronic Low Back Pain: 
The recommended dose is 60 mg once daily. A lower starting dose of 30 mg may be considered for tolerability 
reasons in some patients, with a target dose of 60 mg/day within 1-2 weeks. Some patients may respond within the 
first week. There is no evidence lhat higher doses confer additional benefit, even in patients who do not respond to a 
60 mg dose, and higher doses are associated with a higher rate of adverse reactions. The safety of doses above 
120 mg once daily has not been evaluated. 

Patients with Renal Impairment: 
CYMBALTA™ is not recommended for patients with end-stage renal disease (requiring dialysis) or in severe renal 
impairment (estimated creatinine clearance < 3 0 mL/min). 
Patients with Hepatic Impairment: 
CYMBALTA" should not be used in patients with any liver disease resulting in hepatic impairment. 
Elderly Patients: 
No dose adjustment is recommended lor elderly patients on the basis ol age. Caution should be exercised ir 
the elderly. When individualizing the dosage, extra care should be taken when increasing the dose. 
Treatment of Pregnant Women During the Third Trimester: 
When treating pregnant women with CYMBALTA" during the third trimester, the physician should carefully consider 
Ihe potential risks and benefits ol treatment. The physician may consider tapering CYMBALTA* in the third trimester. 
Discontinuation of Treatment 
When discontinuing CYMBALTA* after more than 1 week of therapy, it is recommended that the dose be tapered to 
minimize the risk of discontinuation symptoms. II intolerable symptoms occur following a decrease in the dose or upon 
discontinuation ol treatment, then resuming the previously prescribed dose may be considered. Subsequently, the 
physician may continue decreasing the dose but at a more gradual rate. 
Switching Patients to or from a Monoamine Oxidase Inhibitor 
At least 14 days should elapse between discontinuation ol an MAOI and initiation of therapy with CYMBALTA*. In 
addition, at least 5 days should be allowed alter stopping CYMBALTA" before starting an MAOI. 

Study References 

1. CYMBALTA* Product Monograph. Eli Lilly Canada Inc., April 8,2011. 

Supplemental Product Information 
Adverse Reactions: 
Trealment-emergent Adverse Events Incidence in Ihe Acule Phase ol Neuropathic Pain Associated Willi DPN Placebo-
controlled Trials' 

System Organ Class/ 
Adverse Event 

Gastrointestinal 
Disorders 
Nausea 
Diarrhea 
Constipation 
Dry mouth 
Vomiting 
Dyspepsia2 

General Disorders and 
Administration Site 
Conditions 
Fatigue1 

Abdominal pain" 

Infections and 
Infestations 
Nasopharyngitis 
Influenza5 

Metabolism and 
Nutrition Disorders 
Decreased appetite' 

Musculoskeletal and 
Connective Tissue 
Disorders 
Back pain 
Muscle spasm 

Nervous System 
Disorder 
Somnolence7 

Headache 
Dizziness 
Parathesia" 

Psychiatric Disorders 
Insomnia9 

Agitation'" 

Renal and Urinary 
Disorders 
Pollakiuria 

Reproductive System 
and Breast Disorder 
Erectile dysfunction" 

Respiratory, Thoracic 
and Mediastinal 
Disorders 
Cough" 
Pharyngolaryngeal pain 

Skin and Subcutaneous 
Tissue Disorders 
Hyperhidrosis 

Percentage of Patients Reporting Even in 

24 
11 
8 
6 
5 
4 

12 
5 

5 
3 

7 

5 
3 

17 
12 
11 
2 

8 
3 

1 

2 

3 
1 

8 

HI
 

27 
7 

12 
10 
6 
4 

16 
2 

7 
2 

14 

2 
3 

21 
11 
13 
2 

10 
3 

3 

8 

4 
4 

10 

CYMBALTA' 
Total* 

(N-800) 

24 
10 
9 
8 
6 
4 

12 
4 

6 
3 

10 

4 
3 

17 
12 
11 
2 

9 
3 

2 

5 

4 
3 

'1 

Placebo 
(N 339) 

9 
7 
2 
3 
3 
2 

6 
2 

5 
3 

1 

3 
2 

5 
9 
6 
1 

5 
1 

1 

0 

4 
2 

2 

Includes all doses used in DPN studies {i.e.. 20 mg QD, 60 mg QD and 60 mg BID) 

Events reported by al leas! 2% ot patients treated with CYMBALTA" and mote otien than placebo. The following events were repotted by at 
least 2% ot patients treated with CYMBALTA" for DPNP and tiad an incidence equal to oi less than placebo: pain in extremity, upper respiratory 
racl infection, arthralgia, cough, influenza, pruritus, musculoskeletal pain (includes myalgia and neck pain), and edema peripheral. 

Includes slomach discomfort. 
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Also includes asthenia. 

Includes abdominal pain upper, abdominal pain lower, abdominal tenderness, abdominal discomfort, and gastrointestinal pain. 

2.8% of patients treated with CVMBALTA*, 2.7% of patients who received placebo. 

Includes anorexia. 

Includes hypersomnia, sedation. 

Includes hypoasthesia, hypoaeslhesia facial, and paraeslhesla oral 

Also includes middle insomnia, early morning awakening, and initial insomnia. 

Also includes feeling jittery, nervousness, restlessness, tension, and psychomotor agitation. 

Male patients only. (CYMBALTA" 60 mg QO. N=201, CYMBALTA" 60 mg BID. N=190: all CYMBALTA*, N = 466; placebo, N=181). 

3.9% ol patients treated with CYMBALTA*, 3.6% of patients who received placebo. 

Treatment-emergent Adverse Events Incidence in the FM Placebo-controlled Trials" 

Treatment-emergent Adverse Events Incidence in the CLBP Placebo-controlled Trials* 

System Organ Class/ 
Adverse Event 

Cardiac Disorders 
Palpitations 

Eye Disorders 
Vision blurred 

Gastrointestinal Disorders 
Nausea 
Dry moulh 
Constipation 
Diarrhea 
Dyspepsia 

General Disorders and Administration Site 
Conditions 
Fatigue' 

Immune System Disorders 
Seasonal allergy 

Infections and Infestations 
Upper respiratory tract infection 
Urinary tract infection 
Influenza 
Gastroenteritis viral 

Investigations 
Weigh! increased 

Metabolism and Nutrition Disorders 
Decreased appetite* 

Musculoskeletal and Connective Tissue 
Disorders 
Musculoskeletal pain 
Muscle spasms 

Nervous System Disorders 
Headache 
Dizziness 
Somnolence' 
Tremor 
Paraesthesia 
Migraine 
Dysgeusia 

Psychiatric Disorders 
Insomniad 
Agitatione 
Sleep disorder 
Abnormal dreams' 
Orgasm abnormal'-
Libido decreased" 

Reproductive System and Breast Disorders 
Ejaculation disorder' 
Penis disorder' 

Respiratory, Thoracic, and Mediastinal 
Disorders 
Cough 
Pharyngolaryngeal pain 

Skin and Subcutaneous Tissue Disorders 
Hyperhidrosis 
Rash 
Prurllis 

Vascular Disorders 
Hot Hush 

Percentage of Patients Reporting Event 

Placebo 
(N=S35) 

2 

1 

I I 
5 
4 
8 
3 

8 

2 

6 
3 
2 
2 

1 

2 

4 
3 

12 
7 
3 
1 
4 
3 
1 

10 
2 
2 
1 

-.1 
• 1 

0 
0 

3 
3 

1 
2 
2 

2 

CYMBALTA" 
(N-876) 

2 

2 

29 
18 
15 
12 
5 

15 

3 

7 
3 
2 
2 

2 

11 

5 
4 

20 
11 
11 
4 
4 
3 
3 

16 
6 
3 
3 
3 
2 

4 
2 

4 
3 

7 
4 
3 

3 

Events reported by at least 2% ol patients treated with CYMBALTA" and more often than with placebo. The following events were reported 

by at least 2% of patients treated with CYMBALTA" lor FM and had an incidence equal to or less than placebo: nasopharyngitis, back 

pain, sinusitis, anxiety, arthralgia, depression, pain in extremity, vomiting, pain, abdominal pain, bronchitis, abdominal pain upper. 

Male patients only (N=46 duioxetine-treated patients versus 26 placebo patients) 

Also includes asthenia 

Also includes anorexia 

Also includes hypersomnia and sedalion 

Also includes middle insomnia, early morning awakening, and initial insomnia 

Also includes feeling littery, nervousness, restlessness, tension, and psychomotor agitation 

Also includes nightmare 

Also includes anorgasmia 

Also includes loss of libido 

Also includes ejaculation failure and ejaculation dysfunction 

System Organ Class/ 
Adverse Event 

Gastrointestinal Disorders 
Nausea 
Dry mouth 
Constipation 
Diarrhea 
Abdominal pain' 
Flatulence 

General Disorders and Administration 
Site Conditions 
Fatigue (including asthenia) 

Infections and Infestations 
Influenza 

Metabolism and Nutritional Disorders 
Decreased appetite (including anorexia) 

Musculoskeletal and Connective Tissue 
Disorders 
Musculoskeletal pain (including myalgia and 
neck pain) 

Nervous System Disorders 
Somnolence (including hypersomnia and sedation) 
Dizziness 
Headache 

Psychiatric Disorders 
Insomnia-
Libido decreased (including loss of libido) 

Skin and Subcutaneous Tissue Disorders 
Hyperhidrosis 

Percentage ol Patients Reporting Reaction 

Placebo 
(N=441) 

3 
2 
2 
4 
2 

1 

3 

<1 

2 

1 
2 

4 
1 

1 

CYMBALTA-
(N=600) 

16 
9 
7 
6 
3 

6 

4 

4 

3 

8 
6 

8 
3 

3 

* Events reported by al least 2% ol patients treated with CYMBALTA" and more often than placebo. The following events were reported 
by al leasl 2% of patienls treated with CYMBALTA* and CLBP and had an incidence equal to or less than placebo: arlhralgia; and 
nasopharyngitis. 

' Aiso includes abdominal pain upper, abdominal discomfort, and gastrointestinal pain 
' Aiso includes initial insomnia, middle insomnia, terminal insomnia 

Other Adverse Events 
Weight Changes 
In DPN, FM. and CLBP studies, patients treated will CYMBALTA* (N=2271) lor up to 26-weeks experienced 3 mean weight loss ol 
approximately 0.59 kg compared with a mean weight gain ol approximately 0.18 kg in placebo-treated patienls. 
In 3 placebo-controlled DPN clinical trials, patients treated with CVMBALTA" tor up to 13 weeks experienced a mean weight loss of 0.92 kg, compared 
with a mean weight gain ol 0.16 kg in placebo-treated patients In long-term trials of up to 52 weeks in duration, the mean decrease in weight was 
0.35 kg lot CYMBALTAMreated patienls. 
In FM studies, patients treated with CYMBALTA" for up to 26-weeks experienced a mean weight loss of approximately 0.4 kg compared with a mean 
weight gain of appradmatety0.3 kg in ptacebo-lreafed patients. It one king-term PM 60-week uncontrolled study, (195 patients completed the study) 
CYMBALTA* patienls had a mean weight inctease ot 0.7 kg. 
In one long-term CLBP 54-week study (13-week, placebo-controlled acute phase and 41-week uncontrolled extension phase), CYMBALTA'-ttealed 
patienls (N=109) experienced a mean weight decrease of 0.6 kg compared with a mean weight inctease 010.1 kg in placeco-lreated patients (N=116) 
during the acute phase of the study In the open-label phase, all patients treated with CYMBALTA* (N=178) had a mean weight increase ol 0.4 kg. 
Post-market Adverse Drurj Reactjons 
Other adverse reactions reported very rarely (<0.0r%) from post-marketing experience include; thrombocytopenia, supraventricular arrhythma, linnilus 
u p treatment discontinuation, syndrome of inappropriate antidiuretic hormone (SIADH). glaucoma, gastrointestinal bleeding, hepatitis, jaundice, 
anaphylactic reaction, hypersensitivity, alanine aminotransferase increased, alkaline phosphatase increased, aspartate aminotransferase increased, 
bilirubin increased, hyponatremia, hyperglycemia (repotted especially in diabetic patients), muscle spasm, trismus, extrapyramidal disorder, restless 
leg syndrome, serotonin syndrome, seizures, seizure upon treatment discontinuation, mania, aggression and anger (particularly early in treatment 
orafter treatment discontinuation), gynecological bleeding, angioneurotic edema, contusion, ecchymosis. erythema multiforme, Stevens-Johnson 
Syndrome, urticaria, orthostatic hypotension (especially al the initiation of treatment), syncope (especiallyat initiation of treatment), and hypertensive 
cnsis. A causal relationship between CYMBALTA* and the emergence ol these events has not been dearly established. 
Management ol Overdose 
No specific antidote is known, hut if serotonin syndrome ensues, specific treatment (such as with cyproheptadirte and/or temperature control) may tie 
considered An airway should be established. Monitoring ot cardiac and vital signs is roccrnmended, along wtthapproprate symptomatic and supportive 
measures Gastric ravage may be indicated il performed soon after ingestion ot in symptomatic patienls. AcMed charcoal may be useful in limiting 
absorption. Dutaetrne has a arge volume ol distribute and forced diuresis, hemopetfusion. and exchange perfusion are unlikely to be beneficial. 
In managing overdose, consider the possibility ol multiple drug involvement. A specific caution involves patients who are taking ot have recently taken 
duloxetine and might ingest excessive quantities of a tricyclic antidepressant In such a case, accumulation of the patent tricyclic and/or its active 
metabolite may increase the possibly ol clinically significant sequelae and extend the time needed for close medical observation. 

Fot management ol a suspected overdose, conlacl your regional Poison Control Centre. 

Storage and Stability 
Store between 15° and 30°C. 
Availability 
CYMBALTA* (duloxetine hydrochloride) delayed-release capsules are available in 30 mg and 60 mg strengths. 
30 mg: The 30 mg capsule has an opaque white body and opaque blue cap, and is imprinted with "30 mg" on the body and "9543" on the cap It is 
available in blister cartons ol 28 capsules. 
60 mg: The 60 mg capsule has an opaque green body and opaque blue cap, and is imprinted with "60 mg" on the body and "9542" on the cap. II is 
available in bl 

Comple te product monograph ava i lab le on request : 

Eli Lilly Canada Inc. 
3650 Danforth Avenue 
Toronto, Ontario 
M1N2E8 

or visit www.lillyinteractive.ca 

© Eli Lilly Canada Inc., Toronto, Ontario, M1N 2E8 
• Licensed user of trademark owned by Eli Lilly and Company. 

1-866-364-4043 
CACYM00068 

DtLAYtD 
RELEASE 
CAPSULES 
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COPAXONE 
(glatiramer acetate injection) 
Treat from the start. Treat for the long run. 

Prescribing Summary 

Patient Selection Criteria 

THERAPEUTIC CLASSIFICATION: Immunomodulotor 

INDICATIONS AND CLINICAL USE 

COPAXONE" is indicoted for: trie treatment of ambulatory patients with Relapsing Remitting Multiple Sclerosis 

(RRMS), to decrease the frequency of clinical exacerbations, to reduce the number and volume of active brain lesions 

identified on Magnetic Resononce Imaging (MRI) scans: for the treatment of patients who have experienced a 

single demyelinating event, accompanied by abnormal MRI scons and ore considered to be at risk of developing 

Clinically Definite MS (CDMS), after alternative diognoses are excluded, to delay the onset of definite MS, to 

decrease the number and volume of active brain lesions ond overall disease burden (as identified by MRI scans). 

The safety and efficacy of COPAXONE" in chronic progressive MS hove not been established. 

CONTRAINDICATIONS 

COPAXONE" (glatiramer acetate) is controindicated in patient? with known hypersensitivity to glatiramer ocetate 
or monnitol. 

Safety Information 

WARNINGS AND PRECAUTIONS 

The only recommended route of administration of COPAXONE* (glotiromer acetate) injection is the subcutaneous 

route. COPAXONE* should not be administered by the intravenous route. 

Cardiovascular; Symptoms of Potentially Cardiac Origin: Approximately 13% of COPAXONE* patients in the 

multicenter controlled trials (compared to 5% of placebo patients) experienced at least one episode of what was 

described as transient chest pain (see ADVERSE REACTIONS: Chest Poin). While some of these episodes occurred 

in the context of the Immediate Post-Injection Reaction (see ADVERSE REACTIONS: Immediate Post-Injection 

Reaction), many did not. The pathogenesis of this symptom is unknown. Patients in controlled clinical trials were 

free of significant cardiovascular problems (New York Heort Association Closs I and II) and thus the risks associ

ated with COPAXONE* treotmentfor Multiple Sclerosis patients with comorbid cardiovascular disease are unknown. 

COPAXONE* has been associated with an Immediate Post-Injection Reaction consisting of a constellation of 

symptoms appearing immediately after injection that could include flushing, chest pain, palpitations, anxiety, 

dyspnea, constriction of the throat and urticaria (see ADVERSE REACTIONS: Immediate Post-Injection Reaction). 

COPAXONE* has not been studied in patients with a history of severe anaphylactoid reactions, obstructive pul

monary diseose or asthma, nor in patients under treatment for either of these two latter conditions. Particular 

caution is therefore advised regarding the use of COPAXONE*' in such patients. 

Anaphylactoid reactions associated with the use of COPAXONE* hove been reported in rare instances (<1/1000) 

during the post-marketing period. Some cases required treatment with epinephrine and other appropriate 

medical treatment. 

General: Patients should be instructed in aseptic reconstitution and self-injection techniques to assure the safe 
administration of COPAXONE* (glatiramer acetate), including a careful review of the Port III - Consumer 
Information. The first injection should be performed under the supervision of on appropriately qualified health 
core professional. Patient understanding and use of aseptic serf-injection techniques and procedures should be 
periodically reevaluated. Patients should be cautioned against the re-use of needles or syringes and instructed 
in safe disposal procedures. A puncture-resistant container for disposal of used needles ond syringes should be 
used by the patient. Patients should be instructed on the safe disposal of full containers. 
Localized Adverse Reactions Associated with Subcutaneous Use: At injection sites, localized lipoatrophy and, 
rarely, injection-site skin necrosis hove been reported during clinicol trials and post-marketing experience. 
Lipoatrophy may occur after treatment onset (sometimes as eady as several months) and may be permanent. 
There is no known therapy for lipoatrophy. To assist in possibly minimizing these events, the patient should be 
advised to follow proper injection technique ond to rotate injection areas and sites on a daily basis (see Part III -
Consumer Information). 

LE JOURNAL CANADIEN DES SCIENCES NEUROLOGIQUES 
Immune: Considerations Involving the Use of a Product Capable of Modifying Immune Responses: 
COPAXONE* is on antigenic substance and thus it is possible that detrimental host responses can occur 
with its use. Whether COPAXONE* con alter normal human immune responses, such as the recognition 
of foreign antigens is unknown. It is therefore possible that treatment with COPAXONE* may undermine 
the body's defenses against infections and tumor surveillance. Systematic assessments of these risks 
have not been done. Continued alteration of cellular immunity due to chronic treatment with glatiramer 
acetate might result in untoward effects. 

Glatiramer acetate-reactive antibodies ore formed in practically all patients exposed to doily treatment with the 
recommended dose. Studies in both the rat ond monkey have suggested that immune complexes are deposited 
in the renal glomeruli. Furthermore, in a controlled clinical trial of 125 RRMS patients given glatiramer acetate 
20 mg for 2 years, serum IgG levels reached ot least 3 times baseline values in 80% of patients by 3 months 
of initiation of treatment. By 12 months of treatment, however, 30% of patients still had IgG levels at least 
3 times baseline values, and 90% had levels above baseline by 12 months. The antibodies are exclusively 
of the IgG subtype - and predominantly of the IgG-l subtype. No IgE type antibodies could be detected in any 
of the 94 sera tested. Nevertheless, anaphylaxis can be ossocioted with the administration of almost any 
foreign substance and, therefore, this risk connot be excluded. 

Carcinogenesis and Mutagenesis: Preclinical studies to assess the carcinogenic potential of glatiramer 

acetate in mice and rats do not suggest any evidence of carcinogenic potential related to glatiramer acetate 

administered subcutaneously ot dose levels of up to 30 mg/kg/day in rats and 60 mg/kg/doy in mice (see 

TOXICOLOGY: Carcinogenicity). The relevance of these findings for humans is unknown (see PRECAUTIONS -

Considerations Involving the Use of a Product Capable of Modifying Immune Responses). 

Renal: The pharmacokinetics of COPAXONE* in patients with impaired renal function hove not been determined. 

Special Populations: Pregnant Women: There are no adequate and well-controlled studies in pregnant 

women. No evidence of reproductive toxicity was observed in preclinical studies (see TOXICOLOGY: Reproduction 

and Teratology). Because animal reproduction studies are not always predictive of human response, this drug 

should be used during pregnancy only if clearly needed. During premarketing clinical trials with COPAXONE*, 

seven women conceived while being treated with the active drug. One cose was lost to follow-up. Three of the 

patients electively discontinued pregnancy. Three patients stopped treatment 1,1.5 and 2 months after learning 

they were pregnant; all delivered healthy babies. 

Nursing Women: It is not known whether this drug is excreted in human milk. Because many drugs are 
excreted in human milk, treating a nursing woman with COPAXONE" should only be considered after careful 
risk/benefit assessment ond be used with caution. 

Pediatrics ( < 18 years of age): The safety and effectiveness of COPAXONE* have not been established 
in individuals below 18 years of age. 

Geriatrics { > 6 5 years of age) : COPAXONE* has not been studied in the elderly (> 65 years old). 

Monitoring and Laboratory Tests: Data collected pre- and post-market do not suggest the need for 

routine laboratory monitoring. 

ADVERSE REACTIONS 

Adverse Drug Reaction Overv iew: In the 4 placebo-controlled clinicol trials, the most commonly observed 
adverse events associated with the use of COPAXONE* occurring at an incidence of at least 10% and at least 
1.5 times higher than in placebo-treated patients were: injection-site reactions, vasodilatation, rash, dyspnea 
and chest pain. 

In the placebo-controlled clinical trials approximately 5% discontinued treatment due to an adverse event com
pared to 1% for placebo-treated patients. The adverse events most commonly associated with discontinuation 
were (in order of descending frequency): injection-site reactions, dyspneo, urticaria, vasodilatation and hyper
sensitivity. Treatment discontinuation due to a serious adverse event considered by investigators to be related 
to COPAXONE* treatment included a case of life-threatening serum sickness. 
Immediate Post-Injection Reaction: Approximately 14% of Multiple Sclerosis patients exposed to COPAXONE" 
in the 4 placebo-controlled studies reported a post-injection reaction immediately following subcutaneous 
injection of COPAXONE* compared to 2% for placebo-treated patients. An immediate post-injection reaction is 
o constellation of symptoms occurring immediately after injection that includes at least two of the following: 
flushing, chest poin, palpitations, anxiety, dyspnea, constriction of the throat ond urticaria (individual symptoms 
are listed separately in Table 1). These symptoms were invariably transient, self-limited, did not require specific 
treatment and in general, arose several months after initiation of treatment, although they moy occur earlier 
in the course of treatment. A given patient may experience one or several episodes of these symptoms during 
treatment with COPAXONE". Whether these episodes are mediated by an immunologic or non immunologic 
mechanism, ond whether several similar episodes seen in a given patient hove identical mechanisms is unknown. 
In fact, whether or not this constellation of symptoms actually represents a specific syndrome is unknown. 
During the post-marketing period, there have been reports of patients with similar symptoms who received 
emergency medical care (see WARNINGS AND PRECAUTIONS: Symptoms of Potentially Cardiac Origin). 
Chest Pain: Approximately 13% of glatiramer acetate patients in the 4 placebo-controlled studies (compared 
to 5% of placebo patients) experienced at least one episode of what wos described as transient chest pain. 
While some of these episodes occurred in the context of the Immediate Post-Injection Reaction described 
obove, many did not. The temporal relationship of the chest poin to an injection of glatiramer acetate wos 
not always known, although the pain wos transient (usually lasting only a few minutes), often unassociated 
with other symptoms, and appeared to hove no important clinical sequelae. Some patients experienced more 
than one such episode, and episodes usually began at least 1 month after the initiation of treatment. The 
pathogenesis of this symptom is unknown. Patients in clinical trials were free of signrficont cardiovascular disease 
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(New York Heart Association Class I or II); therefore, the risks associated with glaliramer acetate treatment 
for Multiple Sclerosis patients with comorbid cardiovascular disease are unknown (see WARNINGS AND 
PRECAUTIONS: Symptoms of Potentially Cardioc Origin). For adverse event reporting, please contact Health 
Canada by phone at: 1-866-234-2345, or leva Canada Innovation at: 1-800-283-0034. 

f f l i l ADMINISTRATION 

DOSAGE AND ADMINISTRATION 

COPAXONE* should only be prescribed by (ot following consultation with) clinicians who are experienced 
in the diagnosis ond management of Multiple Sclerosis. The only recommended route of administration of 
COPAXONE* (glatiramer acetate) injection is the subcutaneous route. COPAXONE8 should not be administered 
by the intravenous route. 

Recommended Dose and Dosage Adjustment: The recommended dose of COPAXONE8 (glatiramer 
ocetate for injection or glatiramer ocetate injection) for the treatment of Clinically Isolated Syndrome ond 
Relapsing Remitting MS is o doily injection of 20 mg given subcutaneous^. For the pre-fiHed syringe of COPAXONE®, 
please see the Port III - Consumer Information - profiled syringe for instructions on the preparation ond injection 
of COPAXONE*. 

SUPPLEMENTAL PRODUCT INFORMATION 

ADVERSE REACTIONS 

Omkal Trial Adverse Drag Reactions: Because ckicol trials are conducted unlet very specific concHlions, the adverse reaction rotes observed in 
the clinical trials may not reflect the rales Deserved in practice and should not be compared lo die rates in the clinical trials of aoorher drug. Adverse drug 
reaction information from ctmd trials is useful fat identifying dtatpelated adverse events and for approximating /ores. The adverse reoction dafa in this 
section is derived from 4 pivotnl, double-btind, pketxKMiroHed r M a l triors which were conducted during premodceiing and postmariteting periods in 
a total of St 2 patients heated with glatiramer acetate and 509 patients heated with placebo lor up to 36 months. Three trials were conducted in RRMS. 
The fourth trial wos in patients presenting with a fust clinkal event ond MRI features suggestive ol MS and included 243 patients treated with glatiramer 
acetate ond 233 patients hooted with placebo. All adverse events were recorded by the clinical investigators, using terminology of their own choosing. To 
provide a meaningful estimate ol the proportion of individuals having adverse events, similar types of events were grouped into standardized categories 
using rVredDRA dictionary terminology. The following table lists freormenremergent signs ond symptoms that occurred in at least 2\ ol patients treated 
with glotiromer acetate in the ptncebrKonlroiy triors. These signs ond symptoms were numericoHy more common in patients treated with gletiromer 
ocetate than in patients treated with placebo. 

Table 1 : Controlled Trials - Incidence ol Glotiromer Acetate Adverse Reactions 
2 % and More frequent than Placebo 

MedDRA Version 10.0 

Blood and Lymphatic Lymphodenopothy 
System Disorders 

Cardiac Disorders Palpitations 

Tachycardia 

Eye Disorders Eye Disorder 

Diplopia 

Gastrointestinal Disorders Nausea 
Vomiting 
Constipation 
Dyspepsia 
Dysphagia 
Fecal Incontinence 

General Disorders and Injection-Site Erythema 
Administration Site Injection-Site Pain 
C o B d i , i o n ! Injection-Site Moss 

Injection-Site Pruritus 

Asthenia 

Injection-Site Edema 
Pain 

Chest pain 

Injection-Site Inficmmction 

Injection-Site Reaction 

Pyrexia 

Injection-Site Hypersensitivity 
local Reoction 
Face Edema 
Edema Peripheral 
Chills 

Injection-Site Atrophy* 

Injection-Site Fibrosis 

Immune System Disorders Hypersensitivity 

Infections and Infestations Infection 
Influenza 
Rhinitis 
Bronchitis 
Gastroenteritis 
Vaginal Candidiasis 
Otitis Medio 
Herpes Simplex 
Tooth Abscess 

Metabolism and Weight Increased 
Nutr i t ion Disorders Anorexia 

Musculoskeletal and flack Pain 
Connective Tissue Arthralgia 
D i » r < l « « Neck Pain 

HI
 

1.1 

7.4 

4./ 

3.3 
2.9 

14.5 
7.4 
7.0 
6.6 
2.3 
2.3 

46.1 
36.3 
25.8 
24.4 
23.8 
20.9 
18.9 
12.5 
8.2 
8.2 
6.4 
4.1 
3.7 
3.3 
3.3 
2.9 
2.0 
2.0 

3.3 

31.8 
15.4 
7.4 
6.4 
6.3 
4.9 
3.7 
2.5 
2.3 

2.9 
2.3 

13.5 
10.4 
4.5 

Placebo 
(n=509) 

% of Patients 

2.9 

3.3 

1.6 

1.2 

1.8 

10.4 
4.3 
6.3 
6.5 
1.2 
2.0 

10.6 
17.1 
5.9 
2.8 

23.2 
4.5 
16.7 
4.9 
1.6 
1.4 
5.7 
0.0 
1.4 
0.6 
2.4 
0.4 
0.0 
0.6 

1.8 

30.8 
14.5 
5.9 
5.7 
4.3 
2.6 
2.9 
1.8 
2.2 

0 8 
2.2 

11.2 
9.4 
3.9 

* littectkHt-site atrophy* comprises terms relating to localized lipoatiophy ot injection site. 

MedDRA Version 10.0 

Nervous System Headache 
Disorders Hypertonio 

Iremoi 
Migraine 
Syncope 

Psychiatric Disorders Depression 
Anxiety 
Nervousness 

Renal and Micturition Urgency 
Urinary Disorders Pollakiuria 

Respiratory, Thoracic and Dyspnea 
Mediastinal Disorders Couglr 

Skin and Subcutaneous ftash 
Tissie Disorders Hyperhidrosrs 

Pruritus 
Ecchymnsis 
Urticaria 
Skin Disorder 

Vascular Disorders Vasodilatation 

GA 20 rag 

M l 
% of Patients 

309 
7.8 
4.1 
3.7 
3.1 

13.1 
11.1 
2.3 

5.1 
4.7 

13.3 
6.6 

13.7 
6.6 
5.1 
3.5 
3.1 
2.9 

18.0 

Placebo 
(n 5091 

% of Patients 

29.1 
7.3 
1.8 
2.4 
1.8 

12.0 
8.8 
1.0 

4.3 

2.8 
53 

9(1 
4.7 
4.3 
3.3 
1.6 
0.8 

4.7 

Data on adverse events occurring in the controlled clinkal trials were analyzed to evaluate gender-ielated differences. No dinicnlly significant differences 
were identified. In these clinical triors %% of patients were Coucosian. This percentage reflects the higher representation of Caucasian in the MS poputatton, 
even though it does not reflect the exact world racial distribution among MS patients. In addition, the vast majority of patients treated with COPAXONE 
were between the oges of 18 and 4S. Consequently, inadequate doto ore nvoiloble lo perform on analysis of the incidence of adverse events related 
to clinically relevant age subgroups. Laboratory analyses were performed on all patients participating in the clinical program for COPAXONE'. Clinically 
significant changes in laboratory values for hematology, chemistry, and urinalysis were similar for both COPAXONE' and placebo groups in blinded clinkal 
trials. No patient receiving COPAXONE' withdrew from any plocebo-conriolled trial due lo abnormal laboratory findings which were assessed as possibly 
related to glatiramer acetate. 

Other Adverse Events Observed During A l Clinkal Trials: In the premarketing clinkal trials, approximately 900 individuals have received ot 
least one dose of COPAXONE* {glotiromer acetate) in controlled and uncontrolled clinkal trials. Total patient exposure to COPAXONE" in clinical trials ranged 
from 6 months (693 patients) to 2 years (306 patients), with o subset of potients continuing to 10 years (n= 108) and some patients to an overage 
of 13.6 years (n= 100) in open-label extensions at o dairy dose of 20 mg. During these trials, oil adverse events were recorded by clinkal investigators 
using terminology of their own choosing. To provide a meaningful estimate ol the propoition of mdrviduats having adverse events, similar types of events 
were grouped into a smaller number of standardized categories using COSTARTII dictionary terminology. All reported events that occurred at least twke and 
potentially important events occurring once, are included except those already listed in the previous table, those too general to be informative, trivial events, 
and other events which occurred in ot feast 7% of treated patients and were present at equal or greater rates in the placebo group. Events are further clas
sified within body system categories and enumerated in order of decreasing frequency using the following definitions; Frequent adverse events are defined 
as those occurring in at least 1/100 patients; fn^eqveriitadverse events are those occurring in 1/100 to 1/1000 patients. Body as a whole: f/ec/ue/f/: 
Injection-ate edema, injection-site atrophy, abscess and injection-site hypefsertsihvity. Infrequent: Inpction-site hematoma, injection-site fibrosis, moon face, 
cellulitis, generalized edema, hernia, injection-site abscess, serum sickness, suicide attempt, injection-site hypertrophy, injection-site melanosis, lipoma, 
and photosensitivity reoction.Cardwvasculon Frequent: Hypertension, infrequent: Hypotension, midsystolic click, systolic murmur, atrial fibrillation, 
bradycardia, fourth heart sound, postural hypotension ond varicose veins. Digestive: Infrequent: Dry mouth, stomatitis, burning sensation on tongue, 
cholecystitis, colitis, esophageal ulcer, esophogitis, gastrointestinal carcinoma, gum hemorrhage, hepatomegaly, increased appetite, melena, mouth 
ulceration, pancreas disorder, pancreatitis, rectal hemorrhage, tenesmus, tongue discoloration and duodenal uker. ErtaWine: Infrequent. Goiter, hyper-
ttryioidism, and hypothyroidism. Gastrointestinal: frequent: Bowel urgency, oral moniliasis, salivary gland enlargement, tooth caries, ond ulcerative 
stomatitis. Hemk and Lyapbalic Infrequent Leukopenia, anemia, cyanosis, eosinophilic, hemotemesis, rymphedemo, pancytopenia, ond splewmegary. 
Metabolic and Nutritional: Infrequent Weight loss, alcohol intolerance, Cushing's syndrome, gout, abnormal healing, and xanthoma. 
Mtsadoskewtah Infrequent. Arthritis, muscle otrophy, bone pain, bursitis, kidney pain, muscle disorder, myopathy, osteomyelitis, tendon pain, ond 
tenosynovitis. Nervous: Frequent Abnormal dreams, emotional lability and stupor. Infrequent Aphasia, ataxia, convulsion, circumorol paresthesia, 
depersonalization, hallucinations, hostility, hypokinesia, coma, eventration disorder, facial paralysis, decreased libido, monk reaction, memory impairment, 
myoclonus, neuralgia, paranoid reaction, paraplegia, psychotic depression and transient stupor. Respiratory: frequent: Hyperventilation, hoy level. 
Infrequent Asthma, pneumonia, epistoxrs, hypoventilation, ond voice alteration. Skin and Appendages: Frequent: Eczema, herpes zoster, pustular 
rash, skin atrophy and worts. Infrequent Dry skin, skin hypertrophy, dermatitis, lutunculosis, psoriasis, angioedemo, contact dermatitis, erythema nodosum, 
fungal dermatitis, moculopopulor rash, pigmentation, benign skin neoplasm, skin carcinoma, skin striae, and vesiculobullous rash. Special Senses: 
frequent Visual held defect. Infrequent: Dry eyes, otitis externa, ptosis, cataract, corneal uker, mydriasis, optic neuritis, photophobia, and taste loss. 
Urogenital: frequent: Amenorrhea, hematuria, impotence, monorrhagia, suspicious Papanicolaou smear, urinary frequency and vaginal hemorrhage. 
Infrequent Vaginitis, flank pain (kidney), abortion, breast engorgement, breast enlargement, breast pain, carcinoma cervix in situ, fibrocystic breast, 
kidney calculus, nocturia, ovarian cyst, priapism, pyelornphritts, abnormal sexual (function, and urethritis. 

Post-Market Adverse Drag Reactions 

Adverse Events Reported Post-Marketing and Not Previously Noted in Orrmaf Trials: Post-marketing experience has shown on adverse 
event profile similar to that presented above. Reports ol adverse reactJoiK occurring under treatment with COPAXONE (glatiramer acetate) in eitliei ongoing 
phases of clinkal trials or from spontaneous reports, that have been received since market introduction ond that may have ot not have causal relationship 
to the drug include the following: Body as a Whole: Sepsis, SLE syndrome, hydrocephalus, enlarged abdomen, injection-site hypersensitivity, allergic 
reaction, anaphylactoid reoction, bacterial infection, fever, infection. Cardwvoscvlar: thrombosis, peripheral vascular disease, pericardial effusion, myocar
dial infarct, deep Ihtombophlebitis, coronary occlusion, congestive heart failure, cordiomyopomy, cardnrnegoly, arthyfhmio, angina pectoris, tachycardia. 
Digestive: Tongue edema, stomach ulcer hemorrhage, liver function abnormality, liver damage, hepatitis, eructation, cirrhosis ol the liver, cholelithiasis, 
diarrhea, gastrointestinal disorder. Hemk and Lyrnpaatic Thrombocytopenia, fympfnrncrfike reaction, acute leukemia. Metabonc and Nutritional: 
Hypercholesteremia. Musculoskeletal: Rheumatoid arthritis, generalized spasm. Nervous: Myelitis, meningitis, CNS neoplasm, cerebrovascular 
Occident, brain edema, abnormal dreams, aphasia, convulsion, neuralgia, anxiety, foot drop, nervousness, speech disorder, vertigo. Respiratory: Pulmonary 
embolus, pleural effusion, carcinoma of lung, hoy fever, laryngismus. Skinwd Appendages: Herpes simplex, pruiitis, rash, urticario Special Senses: 
Glaucoma, blindness, visual field defect. Urogenital: Urogenital neoplasm, urine rjbrwmality, ovarian carcinoma, nephrosis, kidney failure, breast carcinoma, 
bladder carcinoma, urinary frequency. Localized Adverse Reactions Associated w H i Srrbcelaieovs Use: At injection sites, localized lipoatiophy 
ond, ratty, injectionsite skin necrosis have been reported during post-marketing experience, upocrtrapTiy may occur after treatment onset (sometimes as 
early as several months) and may be permanent. There is no known therapy for lipootrophy. To assist in possibly minimizing these events the patient should 
be advised to follow proper injection technique ond to rotate injection areas and sites on a doily basis (see Part 111 - Consume! Information). 

DRUG INTERACTIONS 

Interactions between COPAXONE* and other drugs hove not been fully evaluated. Results from existing clinkal trials do not suggest any significant inter' 
actions of COPAXONE* with therapies commonly used in MS patients. This includes the concurrent use of corticosteroids for up to 28 days. COPAXONE* 
hos not been formally evaluated in combination with Interferon beta. However, 246 potients who failed on or who did not tolerate therapy with Interferon 
beta and were later treated with COPAXONE* within the framework of on open clinkal trial did not report any serious or unexpected adverse events though) 
to be related to treatment. 

OVERDOSAGE 

Overdose with COPAXONE* has been reported in three patients. One patient injected four doses (80 mg total) of COPAXONE" at once. No sequelae were 
noted. Two other patients, a 28-year old male and a 37-year old female, were given 3 injections of 20 mg of COPAXONE* al one huff hour intervals by 
error. Neither patient evidenced any change in blood pressure, heart rate, or temperature. Telephone follow-up several hours later produced no report of 
adverse experiences from either patient. The maximum COPAXONE' dose repotted in an overdose case is 80 mg glatiramer acetate injection. 

Based on Product Monograph (fated April 2,2010. Product Monograph available on request. 

u^*^*^*^*^*T^f^*n COPAXONE* is a raastered trademark ol lew Hornocftiticol Industries ltd. JLLLU 
| r J I / I I nnd is uwd under kerice TIVA and the dmign ¥enKm rhefeol ate regorefed BIOTECansda 
^^^^^^^^>^^^J irarJerrah of leva ifarnaautkd Industnis ltd. and ore used under feme. 
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CSCN 
A / L A « M A 

SCNC 

Canadian Society of 
Clinical Neurophysiologists 

Societe canadienne de 
neurophysiologie clinique 

2012 Canadian Examinations 
Electroencephalography (EEG) Electromyography (EMG) 

To assure and maintain a high standard of competence in clinical electroencephalography and electromyography across Canada, the Canadian Society of 

Clinical Neurophysiologists (CSCN) conducts an annual examination in EEG and EMC and related subjects for those eligible physicians entering EEC or 

EMC practice who elect to take it. Successful candidates will be given a certificate by the CSCN and will automatically be eligible for Active membership 

in the Society. The Provincial Licensing Bodies and the Royal College of Physicians and Surgeons of Canada have been informed of this examination and of 

the objective of the CSCN to maintain high standards in the practice of Clinical Neurophysiology in Canada. 

EEG EXAM EMG EXAM 

Date: June 9, 2012 

Venue: Ottawa, Ontario 

Deadline for Application: February 1, 2012 

Application Fee: $400 (non-refundable) 

Examination Fee: $400 

Date: June 9, 2012 

Venue: Ottawa, Ontario 

Deadline for Application: February 1, 2012 

Application Fee: $400 (non-refundable) 

Examination Fee: $400 

Direct Examination Questions to Marika Fitzgerald 

Telephone: (403)229-9544 • Email: marika-fitzgerald@cnsfederation.org 

CANADIAN 
NEUROLOGICAL 
SCIENCES 
FEDERATION 

FEDERATION 
DES SCIENCES 
NEUROLOG1QUES 
DU CANADA 

^medlearn.ca 
placing learning in the hands of experts; 

authors, reviewers, and learners 

Attention CNSF Members 
Welcome to the next stage in the evolution of the Canadian 
Neurological Sciences Federation (CNSF) e-CPD Project website... 

medlearn.ca is an e-learning website dedicated to the learning needs 
of CNSF Members. In 2012, the CNSF will begin showcasing: 

(1) Section 1 and 2 learning activities, including the Discussion 
Centre, Media Repository (Seizure Disorders, Movement 
Disorders) and Online Resources & Reports. 

(2) Section 3 Self-Assessment learning activities in the areas of 
Clinical NeuroPathological Conferences (CNPCs) and Neuro-
Diagnostic Challenges (NDCs). 

medlearn.ca is a CNSF Member driven website with physicians and 
surgeons dedicated to the ongoing continuing professional 
development of their colleagues, volunteering their time as authors 
and reviewers. 

medlearn.ca is intuitive, easy to access and easy to navigate, acting 
as a learning content management system dedicated to hosting 
learning activities, with ownership of scientific content remaining with 
the authors and their institutions. 

As it evolves, medlearn.ca will provide neurologists and 
neurosurgeons with access to relevant online CPD activities, 
resources and reports to ensure they may fulfill the Royal College of 
Physicians and Surgeons MOC requirements for group learning, self-
learning, and assessment, while also providing information to assist in 
enhancing the care of their patients with diseases of the nervous 
system. 

ARE YOU DOING 
CLINICAL, TRANSLATIONAL 

OR BASIC 
BRAIN TUMOUR RESEARCH? 

e 
braintumour 
f o u n d a t i o n 

OF CANADA 

Apply before 
January 13, 2012 
for a Brain Tumour 
Research Grant 
for the opportunity 
to be awarded up to 
$25,000 in funding. 

Full details and grant applications 
can be found at www.BrainTumour.ca 

or by calling 1-800-265-5106 ext. 240 
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Academic Neurosurgeons in the Fields of 
Functional, Oncology, Neurovascular and Spinal Neurosurgery 

^•k^k University 
^ V Health 

*Qy Network 
The Division of Neurosurgery at the Toronto Western Hospital, University Health Network and University of Toronto, is undergoing a major expansion. 
We therefore initially invite applications for three full-time academic positions at the level of Assistant Professor or higher by neurosurgeons having a 
clinical subspecialty interests in one of: Cerebrovascular and/or Endovascular, Oncology/Skull-base, Spinal, and Functional Neurosurgery as well as 
neuro-critical care. 

Each successful applicant will also fulfill the mandate of a clinician-scientist, a clinician-investigator, or a clinician-educator. Each position offers an 
extraordinary opportunity to work in a leading Neurosciences centre and collaborate in excellent clinical and research programs at the Krembil 
Neurosciences Centre in a multidisciplinary clinical environment. Duties will include patient care, teaching, trainee supervision and research. Time for 
research will be protected. 

The Division of Neurosurgery at the Krembil Neuroscience Centre, Toronto Western Hospital, University of Toronto, is one of the largest academic 
neurosurgical units in the world. Excellent facilities for clinical neuroscience supported by state-of-the-art clinical, ICU and experimental imaging 
facilities provide an environment conducive to leading-edge research. The anticipated expansion in the number of neurosurgical faculty will occur over 
the next three years, and parallels significant growth in research facilities, renovations of OR infrastructure, increased critical care resources and 
growth of the individual clinical programs, namely neurovascular therapeutics, complex spine, functional and epilepsy, and skull-base/oncology. 

Qualifications include an MD, specialist certification in neurosurgery and eligibility for licensure in the province of Ontario. A postgraduate degree 
(MSc or PhD) in basic or clinical research, fellowship training in the specific subspecialty area and commitment to academic excellence as 
demonstrated by a portfolio of significant scholarly works are key considerations. Candidates must be eligible for certification with the Royal College 
of Physicians and Surgeons of Canada and licensure with the College of Physicians and Surgeons of Ontario. 
Salary support and start-up funding commensurate with the successful candidate's research commitments will be available. 

All qualified candidates are encouraged to apply, however, Canadians and permanent residents will be given priority. The University Health Network 
and the University of Toronto are strongly committed to diversity within its community and especially welcomes applications from visible minority 
group members, women, Aboriginal persons, and persons with disabilities, members of sexual minority groups, and others who may contribute to the 
further diversification of ideas. 

The position of Cerebrovascular and/or endovascular surgeon is available immediately, and applications will be accepted until this post is filled. For 
the remaining posts, please forward a curriculum vitae, statement of academic interests and the names of three referees by December 31, 2011 to: 

Dr. Michael Tymianski, Interim Head, Division of Neurosurgery 
Toronto Western Hospital, University Health Network, 399 Bathurst Street, WW 4-435, Toronto, Ontario, Canada, M5T2S8 
Email: mike.tymianski@uhn.on.ca 

KING MEDICAL 
THE CANADIAN ELECTRODE PLACE 

ALPINE BIOMED Mono/Cone. Needles 
AMBU Blue Sensor • Neuroline 
CHALGREN Needles • Bar/Ring/Clip 
KENDALL Adhesive • NuTab 
KING MEDICAL Cables & Adapters 
MAVIDON Lemon Skin Prep 
NIKOMED USA Adhesive Electrodes 
PARKER LAB. Electrode Paste 
3M CANADA Micropore • Transpore 
VERMED Adhesive Electrodes 
D.O. WEAVER Ten20 • NuPrep 

Clavis™ • MyoGuide™ • Chalgren • Inoject™ 
Large stock of Hypodermic Needles 

Tel 905-833-3545 Fax 905-833-3543 
E-mail: soren@kingmedical.com 
Web Site: www.kingmedical.com 

King Medical Ltd. 
145 Kingsworth Road 

King City • Ontario L7B 1K1 

V 
Capital Health 

DALHOUSIE 
UNIVERSITY 

Inspiring Minds 

ACADEMIC SPINAL SURGEON 

The Division of Neurosurgery in the Department of Surgery at 
Dalhousie University and Capital Health (http://neurosurgery. 
medicine.dal.ca/) is seeking an academic spinal surgeon. The Division's 
9 neurosurgeons provide tertiary care services to the province of 
Nova Scotia (population 900,000) and quaternary care services to 
Atlantic Canada (2.4 million). The successful candidate is expected to 
focus on adult spinal surgery, with a smaller component of general 
neurosurgery. 

The successful candidate will be a Fellow of the Royal College of 
Surgeons of Canada and have experience in complex spine surgery. 
Research potential and an ability to foster collaborate research are 
highly valued. The Faculty of Medicine has considerable research 
strength in spinal cord research and brain repair. The successful 
candidate will receive an academic rank in the Faculty of Medicine 
commensurate with qualifications and experience. 

Within the historic city of Halifax, Dalhousie's Faculty of Medicine 
enjoys a vibrant and coliegial atmosphere, where collaboration among 
disciplines is highly evident. The Province's adult Neurosurgery is 
centralized in the QEII Health Sciences Centre, which is part of the 
largest health care employer in the Province. 

Interested applicants should submit their CVs along with a cover letter 
highlighting their clinical, teaching, and research strengths to: 

Dr. Ivor Mendez, Professor & Head, Division of Neurosurgery 
QEII Health Sciences Centre, 1796 Summer Street, Room 3806 

Halifax, Nova Scotia, Canada B3H 3A7 

All qualified candidates are encouraged to apply; however, Canadians 
and permanent residents will be given priority. Dalhousie University is 
an Employment Equity/Affirmative Action employer. 
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Jacob wears 
a lot of labels 
these days 

None of them 
quite stick 

Life has not been easy for Jacob. He was referred to a 
psychiatrist by the hospital following an acute psychotic episode, 
but as a clumsy boy with learning difficulties he had a history of 
many other labels, none of which quite seemed to stick. In his 
late teens Jacob's behaviour became more troubling. He was 
treated medically for depression and received counselling -
it didn't seem to help much. 

Jacob was initially diagnosed with schizophrenia, but his 
psychiatrist was concerned about his awkward gait, and he didn't 
respond well to antipsychotics. After trying to further understand 
the pattern of Jacob's labels, the psychiatrist referred him to a 
metabolic specialist. 

"Fictitious patient. May not be representative of all patients" 

That's how we know now that it was Niemann-Pick type C 
disorder hiding behind those labels. 

Luckily Jacob was diagnosed before his neurological symptoms 
became incapacitating, and management options were available. 

Do you have patients with an atypical history of psychotic 
symptoms and labels that don't quite stick? If you suspect 
the possibility that a patient has an underlying metabolic 
condition such as Niemann-Pick type C, you should refer 
them to a neurologist, neuropsychiatrist or metabolic 
specialist. Management options are available for certain 
neurodegenerative disorders, and specialized metabolic 
centres may help initiate and follow up this treatment. 
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FOR YOUR PATIENTS WITH CIS OR RRMS* 

1*1 

I 

COFAXONE® 
FOR YOUR PATIENTS 
FROM THE START AND 
FOR THE LONG RUN 

IN RRMS - DEMONSTRATED IMPACT ON DISABILITY 
AND REDUCTION IN RELAPSE RATES 

- Greater reduction in mean change in EDSS scores 
vs. placebo over 2 years 
(COPAXONE® -0.05, placebo +0.21; n = 251; p = 0.023)'f 

- 29% mean reduction in relapse rates at 2U months 
(COPAXONE® 1.19, placebo 1.68; n = 251 ; p = 0.007)'f 

IN CIS - DELAYED TIME TO CDMS« 

- COPAXONE® prolonged the time to CDMS by 386 
days§' (Placebo 336 days vs. COPAXONE® 722 days; 
n = 481; p = 0.0005)' 

ESTABLISHED SAFETY PROFILE 

- Over 13 years of safety data in open-label 
extension trials' 

- No recommended monitoring of liver and thyroid 
function or complete blood count' 

COPAXONE* is indicated for the treatment of ambulatory patients with Relapsing Remitting 
Multiple Sclerosis (RRMS) to decrease the frequency of clinical exacerbations; to reduce 
the number and volume of active brain lesions identified on Magnetic Resonance Imaging 
(MRI) scans. 

COPAXONE"' is indicated for the treatment of patients who have experienced a single 
demyelinating event, accompanied by abnormal MRI scans and are considered to be at 
risk of developing Clinically Definite MS (CDMS), after alternative diagnoses are excluded; to 
delay the onset of definite MS; to decrease the number and volume of active brain lesions 
and overall disease burden (as identified by MRI scans). 

The safety and efficacy of COPAXONE® in chronic progressive MS have not been established. 
In placebo-controlled clinical trials, the most commonly observed adverse events associated 
with the use of COPAXONE'* occurring at an incidence of at least 10% and at least 1.5 times 
higher than in placebo treated patients were: injection site reactions, vasodilatation, rash, 
dyspnea and chest pain. 

COPAXONE 
(glatiramer acetate injection) 
Treat from the start. Treat for the long run. 

* CIS; Clinically Isolated Syndrome; RRMS; Relapsing Remitting Multiple Sclerosis 
t Multicenter double-blind, randomized, placebo-controlled trial in 251 patients with RRMS v 

randomized to receive 20 mg/day glatiramer acetate (n 125) or placebo (n = 126) st 
Patients were diagnosed with RRMS by standard criteria, and had at least 2 exacerbations 
2 years immediately preceding enrollment. Primary outcome measure was the mean numt 
during treatment. 

t CDMS: Clinically Definite Multiple Sclerosis 
§ Delay to C 
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